255098501001 3834 £ #/Drive system

EiR EN

BN /SN Name #HK BeR/QT]  #¥/Remarks
255013515001 [ Drive axle(AQ) B HFAQ) 1 J42#/Optional
1 255013510001 | Drive axie(DW) R B (DW) 1 i %:/Optional
255013510002 [ Drive axle(KD) IENHF(KD) 1 j%%¢/Optional
2 255013520003 | Adjusting shim 1 PR 1
3 255013520002 | Nut M20x1.5 9% 5}M20x1.5 8
4 910600100021 | Dowel pin GB119.2-8x25 [ #GB119.2-8x25 1
5 910400100007 _|washer GB97.1-10-200HV. P-4/ GB97.1-10-200HV 12
6 910400500007  |Washer GB93-10 3 4 E GB93-10 12
7 910100400004 | Bolt GB5786-M10x1.25x30-8.8 15 F:GB5786-M10x1.25x30-8.8 12
8 910300900002  [Nut GB6178-M20-8 % F}GB6178-M20-8 1
9 910400100009 | washer GB97.1-14-200HV T34 61GB97.1-14-200HV 5
10 910400500009  |Washer GB93-14 i EIGBY3-14 5
1 910100200010 | Bolt GB5785-M14x1.5x50-8.8 1% 1+ GB5785-M14x1.5x50-8.8 5
12 910600600037 Split pin GB91-4x40 JI F1#iGB91-4x40 1
13 910400500012 | washer GB93-20 S GBY3-20 9
14 910400100012 |Washer GB97.1-20-200HV 14 |GB97.1-20-200HV 1
15 910100500006 | BoltGB31.1-M20x90-8.8 15 F:GB31.1-M20x90-8.8 1
16 910800100020 _ [O ring 90x2.65 OJFE-190x2.65 1
17 920900100037 [ Motor ( HP) HHL(HP) 1 i#% %%/Optional
920900100034 | Motor (WN) 1 LWN) 1 #:%/Optional
255014010002 |Gear box (ZN) 1 j#4¢/Optional
18 255014012002 | Gear box(JD) 1 j#%¢/Optional
255014010003 | Gear box (ZC) AZ A (70) 1 i#% %%/Optional
19 255013520005 | seal washer W 1
20 255013520001 [ Bolt M20x1.5x66 #21:M20x1.5x66 1
21 255013520004 | Adjusting washer 2 TR 2 1
2 255098513251 | Encoder (HP) 493 (HP) 1 i#% 4%/Optional
255098513253 | Encoder (WN) Fild 3 (WN) 1 i %5/Optional
255098501002 38 #h#+(AQ)/Drive axle(AQ)

FESINC| H/ISN Name P23 Eg/QT‘ #&¥E/Remarks
1 255098523560  |Hub nut Q03A4-21000 6801 £Q03A4-21000 12 255013515001
2 255098523561 | Half axis Q03A4-204000 -4iQ03A4-204000 2 255013515001
3 255098523562 | Sealing gasket Q03A4-20800 # 144£Q03A4-20800 2 255013515001
4 910100300009 | Bolt M6X12 W FEMEX12 4 255013515001
5 910400500005  |Washer 6 Sike 4 255013515001
6 255098523563 | Nut seat retaining ring Q03A4-20700 AR} JE44 151 QO3A4-20700 2 255013515001
7 255098523564 | Nut seat Q03A4-20600 2 R}1EQO3A4-20600 2 255013515001
8 255098523514 | Bearing 33115 T 473 4R 33115 2 255013515001
9 255098523565 | Wheel hub Q03A4-20500 #8tQ03A4-20500 2 255013515001
10 255098523566 | Brake bolt 2593-72001 12 #4514 2593-72001 4 255013515001
11 255098523567  |Brake bolt A22A3-02051 2 255 HEA22A3-02051 12 255013515001
12 255098513501 [Left brake assy REFO0056L i 5 % 5 RREF00056L. 1 255013515001
13 255098523568 | Left support plate Q03A4-20200 7 % 7 QO3A4-20200 1 255013515001
14 255098523569 | Vent plug assembly 90106-65690 S 4 %90106-65690 1 255013515001
15 255098523570  |Jam up 22193-03001 1£9£22193-03001 2 255013515001
16 255098523571 | Right support plate Q03A4-20300 4 Y HLQO3A4-20300 1 255013515001
17 255098523572 |Hub bolt Q03A4-20900B H 8% F:Q03A4-20900B 12 255013515001
18 255098023513 | Bearing 30615 [ HE 7R T4/ 30615 2 255013515001
19 255098523512  |Oil seal SD100x140x12 ;#i31SD100x140x12 2 255013515001
20 255098523506 | Oil seal SD45x62x12 il SD45x62x12 2 255013515001
21 255098523573 | Axle housing Q03A4-20100 H7£Q03A4-20100 1 255013515001
22 255098523574  [Jam up 22193-03001 1 255013515001
23 255098523575  [Pin 8X18 [ £ 518X18 1 255013515001
24 255098513508  [Right brake assembly REFO0056R A3 45 41 REFO0056R 1 255013515001

B RN
BT e R
i 2 PRI
BT e R
i 2 PRI
BT e R
i 2 PRI
BT e R
i 2 PRI
BT e R
i 2 PRI
BT e R
i 2 PRI
BT e R
i 2 PRI
BT e R
i 2 PRI
Wi e R E
EREN
Wi e R E
EREN
Wi e R E
EREN
Wi e R E




255098501003 JE 34t (DW)/Drive axle(DW)

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks

1 255098513501 [ Left brake assembl FehlE 8 1 255013510001

2 255098523502 | Drive axle left bearing plate YR 7 SRR 1 255013510001

3 255098523503 [ Air hole assembl ALK 1 255013510001

4 255098523504 | Blocking s 1 255013510001

5 255098523505 | New drive axle housing HHE 1 255013510001

! 6 255098523506 _| Ol seal SD45x62x12 ih SD45x62x12 2 255013510001

7 255098523507 _ | Drive axe right bearing plate AT SRR 1 255013510001

8 255098513508 _ |Right brake assembly A5 8% R 1 255013510001

9 255098523509 | Spring washer 14 k14 16 255013510001

10 255098523510 _[Brake bolt e 4 255013510001

11 255098523511 _|Brake bolt e 12 255013510001

12 255098523512 | Ol seal SD100x140x12 i} SD100x140x12 2 255013510001

13 255098023513 | Bearing 30615 4730615 2 255013510001

14 255098523514 _|Bearing33115 733115 2 255013510001

@ 15 255098523515 [ Nut seat 2R 2 255013510001

" 16 255098523516 | Nut seat circlip IR RS 2 255013510001

17 910400500005 | Spring washer 6 Fhik6 4 255013510001

18 910100300009 [Bolt M6x1.2 IHEMEx12 4 255013510001

19 255098523519 |Hub i 2 255013510001

20 255098523520 | Hub connecting bolt SR 12 255013510001

2 . 21 255098523521 | Half shaft seal washer Al G e e 4 2 255013510001

a2 22 255098523522 |Half shaft Fedil 2 255013510001

Y 23 255098523523 [Rim nut SoHR R 12 255013510001
2550985010043& 54 (KD)/Drive axle(KD)

=0 SAL/SN Name &% Bomor]  &¥/Remarks

1 255098513501 || eft brake assembl 2|5 % £ RQDRYKDS001 1 255013510002

2 255098513541 | Drive axle left bearing plate /5 )33 T QDRYKDS002 1 255013510002

3 255098513542 | New drive axle housing i #:QDRYKDS003 1 255013510002

4 255098513543 | Half shaft F-HiQDRYKDS004 2 255013510002

5 254198523544 _|Blocking 1%£9£Q30KD014 1 255013510002

6 255098523544 | Drive axle right bearing plate 413 QDRYKDS005 1 255013510002

7 255098513508 _|Right brake assembly 1155 % % QDRYKDS006 1 255013510002

8 255098523546 |Hub 4 #QDRYKDS007 2 255013510002

9 255098523547 | Hub connecting bolt $ IR QDRYKDS008 12 255013510002

10 255098523548 | Rim nut 494 F}QDRYKDS009 12 255013510002

11 255098523549 | Lock washer 11:3) % HQDRYKDS010 2 255013510002

12 255098523550 | Locknut % i i} QDRYKDS011 2 255013510002

13 254198523562 | Brake bolt #HhIEFQ30KD016 4 255013510002

14 255098523551 | Bolt M14X1.5X35 1 HEM14X1.5X35 12 255013510002

15 255098523512 | Ol seal TC100x140x12 il TC100x140x12(QDRYKDSO01Z 2 255013510002

16 255098023513 | Bearing 30615 [714fE% 147K 30615(QDRYKDS0L| 2 255013510002

17 255098523514 | Bearing33115 DU T 7% 33115 2 255013510002

18 910100300009 |Bolt M6x12 1B HEM6X12 4 255013510002

19 910400500005 __|Spring washer 6 B 4 255013510002

20 255098523506 | Oil seal TC45x62x12 il TC45x62x12(QDRYKDS014) 2 255013510002

21 255098523558 [Half shaft seal washer 445 (QDRYKDS015) 2 255013510002

22 254198523543 | Air hole assembly i%/19£Q30KD015 1 255013510002




2550985010054 35 & ¥ sk/Brake assembly

A: LEFT BRAKE ASSY
B: RIGHT BRAKE ASSY

2

P 5INC] FISN Name L Bsc/QT &¥/Remark

A 255098513501 | Brake assembly (lefty REFO00560xL | i) 5 5 (/i )REF000560xL | 1 [f341-40

- | 255008513508 [DC SSSEMUY UMM REFUUUSOUR ) 2% k4 Mu(41)REF000560xR | 1

1 255098523401 | Brake base assembly 23653-73011 | il 83 A 23653-73011 1 | kA%
255008523402 2|am-.- TaSE aSSENly 25095 TSULLT wiuw ERIE X 23005~ T SULL- 1

2 255098523403 | Gap adjusting sleeve 23653-72041 1 % £:23653-72041 1 |EAijeigacs
255098523404 |Gap adjusting sleeve23653-72041-R | [ i # £ 23653-72041-R 1

3 255098513502 | Friction plate assembly 23653-73021 | 3 1 41 1£23653-73021 2 | KA

4 255098523405 [Resilient pad 24433-70160G i3 1 24433-70160G 1

5 255098523406 |Hand brake lever 23653-72071C F il 3h 441 23653-72071C 1 JEAXRRE

5 255098523407 |Hand brake lever 23653-72071C-R | F il 841 #£23653-72071C-R 1

6 255098523408 | Return spring23673-72261 5] 37 3 $% 236 73-72261 2

7 255098523409 |Gasket 23653-72131 #)723653-72131 1

8 255098523410 | Top material 23653-72161 Tii#F23653-72161 1

9 255098523411 [Tension spring 2353-72171 $1§%2353-72171 1

10 255098523412 |Hand brake push rod 23653-72081 | F-ilil zf#£4723653-72081 1

11 255098523413 [Compression spring 23673-72391 JE4531$523673-72391 1

12 255098523414 | Adjusting lever 23653-72151 4441 4723653-72151 1 JEAXRRE
255098523415 [Adjusting lever 23653-72151-R 4 AT #123653-72151-R 1

13 255098523416 [Pressure spring seat 23653-72191 | J1: ##523653-72191 1

14 255098523417 [spring 23653-72051 41 5%23653-72051 1

15 255098523418 [Pressure spring cover 23653-72111 | J1: # # 23653-72111 2

16 255098523419 [Spring 23653-72091 41 $%23653-72091 1
255098523420 |Spring 23653-72091-R §1323653-72091-R 1

17 255098523421 |Pressure spring seat 23653-72121 | [ /44 23653-72121 1

18 | 255008523422 |So,iorooooT PO TOU ZSO9ST gy 723653-72101 2

19 255098523423 [Fulcrum post 22673-72231 X H¥H122673-72231 1

20 255098523424 | Gasket 22673-72251 #)722673-72251 1

21 255098523425 [Glue plug 22673-72321 2 4#22673-72321 1

2 255098513503 [Brake cable assembly (left) HlEh AR B () 1 |[HTFEHzhE
255098513504 | Brake cable assembly (right) BHEILE i) 1 AT

23 910400500006 |Bolt GB5782-M8x16 22 GB5782-M8x16 1




255098501005 4{3h & ¥ s/Brake assembly
[ 5/NG /SN Name #HK Bsc/QT #3¥/Remark
24 | 910100300020 |Spring Washer GB93-8 [IGBY3-8 1
c | 255098513505 ;L;;,‘;jﬂz PUTTP ESSETDYERS ST ) ) 4% 4 1124433-70160G 1 [FEAiER, 642534
255098513806 |o e o0 PoP TS ) 4y 4 1 24433-70160G-R| 1
N . A ;ﬂ?’;;_ °::”E:::“ Cymaer “""’: 317> £ 1122673-72061a 1 A
il A o oy PO CYIOET 2807 412 /) 47 120673-72061a-R 1 R I
26 A Dlare DIANCIl Pump guara 220757y ) ) 1 1 22673-72101 2 AR
27 a bl [T TR R O 22075, T
28 A Piston 22673-72071 1 9E22673-72071 1 AR
29 A B ey PP TEAMMET DOWT 220757 ) 41 1% 1226 73-72081G 1 AR AR Ot
2 " BRERE T TSP Z2S TS 67 72001 1 PR
31 A DTaKe _ SUDPUMD O P00 2355 [ ) 4340 96 24433-76070G 1 T B Ot
32 2 S’I:b:: PUITP DIEEUET SCIEW 22073 T"J\fit'}f TR B ] ZZors [ R R gt
33 2 P UM DIeEUeT SCreW QUArt 22073+ |77 75 T U35 W 7 % 220737 R
34 A Dust cap 22492-74010G B 2k i 22492-74010G 1 AR
35 | 255098523435 |Clinch bolt 22493-71020G 114122493-71020G 1
36 | 255098523436 |base plate 22493-71010G #1j22493-71010G 1
37 | 255098523437 |Fulcrum post 22493-71030G S HH122493-71030G 1
38 255098523438 | [ 11/ 4445 ££22493-71030G 17 53 1 4 4214 22493-71030G 1 |JEAiiEBa
39 | 255098523439 |#[10 B5310-00010 #4110 B5310-00010 1
40 | 255098523440 | [k ¥ FF22493-72030G 111 B % £1:22493-72030G 1




255098501006 % i## (ZN) /Gear box(ZN)

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remark
1 910100300036 | Bolt EFEM10X25 4
2 910400500007 _ | Spring washer P10 20
3 255098524003 | Bearing cap 47K iii YDS30.168 1
4 255098524004 Spacer #£)7YDS30.090 4
5 910800100032 |0 seal ring O 14 IH75X3.1 1
6 255098524006 | Box #i#AHDCSB30.001G1 1
7 255098524007 | Oil seal iihE TC45X85X10 1
8 910700200024  |Bearing6209 1
9 910700200021 | Bearing6206 3
10 255098524010 | O-ring OJF#% [ 25X2.65 2
1 255098524011 |Input shaft assembly A4 {FHDCSB30.802 1
12 910700200023 | Bearing6208 PRI ER 6208 1
13 910100100125 |Boit M10X100 #H:M10X100 12
14 910100300034 | Bolt M10X16 i4:M10X16 2
15 255098524017 _|Stop dog i$tHDCS25.008 1
16 255098524019 Paper pad #%EEHDCSB30.008 1
17 255098524020 | axle #hHDCSB30.007 1
18 255098524021 | Gear P 546 41 fFHDCSB30.803 1
19 255098524022 | Gear assembly Uih 41 fFHDCSB30.804 1
20 255098524023 | Bearing32207 [ iR T4l 32207 2
21 255098524024 [Bolt M10X40 15 F:GB/T5783-M10X40(10.9) 2
22 255098524042 | Bearing 6306 R4 R 76306 1
23 255098524043 _ |Differential assembly 3 3 £URHDCSB30.901 1
24 255098524027 || ocking plate AR GBIT7244-14 4
25 255098524044 | Hole with elastic retainer 85 FLH 3 I GB/T893.1-85 1
26 910600100013 | Pin6X20 [ kE16X20 2
27 255098524025 | Bearing seat 47K )% YDS25.002 2
28 255098524026 | Bolt 2 YDS30.089 4
29 255098524018 | Box cover A HDCSB30.002G1 1




255098501007 % i#% & (ZN)/Differential mechanism (ZN)
RN ] SHIISN Name 2F Bsc/QT Z¥E/Remark
1 255098524024 | L eft differential carrier 7 YDS25.802 1 2.55014E+11
2 255098524028 | Gear il 4 YDS25.011 2
3 255098524029 | Axle 574iliYDS25.019 1
4 255098524030 _ |washer K YDS25.012 2
5 255098524032 | Gear 172 14% YDS25.007 4
6 255098524034 | Gear ring #i[¥HDCSB30.006 1
7 255098524035 | washer 1E 42415 YDS25.006 4
8 255098524036 | Spacer 52T YDS25.014 6
9 255098524037 |Bolt #44YDS25.013 12
10 910700200026 _|Bearing RilK6211 2
1 255098524040 | Nut 754143 £ GB/T6176-M10X1.25 12




255098501008 % % 4 (JD)/Gear box (JD)

P 5INC] FISN Name L Bsc/QT &¥/Remark
A 255014012002 | Gear box assembly PRIAH LR 1
254198524001  |Box #ifAHDCS25-2-0101 1
254198524002  |Bearing pedestal 4R EYQX25-0101 2
254198524003  |Lock plate )7 YQX25-0004 4
254198524004  |Box 51 YQX30-0101 4
254198524005 | Differential assembly 2 HDCS25-1000 1
254198524006 | O-ring 85x3.1 O # 1 185x3.1 GB1235-76 1
254198524007  |Bearing pedestal il FEHDCS25-0001 1
254198524008 | Spring washer 10 410 GBI3-87 16
254198524009 | Bolt M10x25 i#$:M10x25 GB70-86 6
254198524010 | Twin gear shaf 1 4iIHDCS25-0400 1
254198524011 | Twin gear U4 HDCS25-0300 1
254198524012  |Bearing NJ307E Hh7&NJ307E GB283-94 1
254198524013 | Bearing 32206 117432206 GB297-94 2
254198524014  |Bush #11:HDCS25-0005 1
254198524015 | Adjustable pad 1/ # #HDCS25-0006 i
254198524016  |Locknut i 9% BFHDCS25-0004 1
254198524017 | O-ring 62x3.1 OJ#%#162x3.1 GB1235-76 1
254198524018  |End cover 3 #iHDCS25-0003 1
19 254198524019 | Bolt M10x1.25x25 #4:M10x1.25x25 GB5783-86 4
20 254198524020 | Axle #HDCS25-0007 1
21 254198524021  |O-ring 30x2.4 OR %+ [E30x2.4 GB1235-76 2
22 254198524022 |Bearing 6206/p5 §i746206/p5 GB276-94 4
23 254198524023  |Input gear i #HDCS25-0201 1
24 254198524024 Bearing 6208 #7%6208 GB276-94 2
25 254198524025 | Pin B10x28 11B10x28 GB119-86 2
26 254198524026 Case cover #fi i HDCS25-0002 1
27 254198524027 [Batter board SE [ AHDCS20-0007 1
28 254198524028 Bolt M10x1.25x15 #2§£M10x1.25x15 GB5786-86 2
29 254198524029 | Spring washer 12 SR 12 GB93-87 8
30 254198524030 | Bolt M12x1.25x50 #21:M12x1.25x50 GB5785-86 2
255098501008 % i# % (JD)/Gear box (JD)
P8 INC| /SN Name g2 BE/QT £¥/Remark
31 254198524031 | Bolt M12x1.25x100 #21£M12x1.25x100 GB5785-86 6
32 254198524032 | BoltM10x1.25%65 #2HM10x1.25%65 GB5785-86 4




255098501009 % i %5 (JD) £ i# & /Differential mechanism (JD)

P 5INC] FISN Name L Bsc/QT &¥/Remark

1 254198524033 | Cross gear shaft 7 55 4 YQX25-2005/2008 1

2 254198524034 | Planet gear AT 1546 YQX25-2006 4

¥ 3 254198524035 | Thrust washer L4 B YQX25-2004 4
o 4 254198524036 | Axle shaft gear Al 56 YQX25-2009 2
5 254198524037  |Washer 4 YQX25-2007 2

6 254198524038 | Differential right half housing JEHUAA T YQX25-2101 1

7 254198524039 | Differential left half housing FETHA /e 1 5EYQX25-2102 1

8 254198524040 | Big gear ring K4 EIHDCS25-1001 1

9 254198524041 | Bolt 15 FEYQX25-2002 12

10 254198524043 [Nut M10x1.25 #REEM10x1.25 GB / T6177.2-2016| 12

11 254198524044  |Bearing 6211 4776211 GB/T276-94 2

2521985010093 4 (*F 58)/Gear box (ZC)

FEMNO| /SN Name Z3 s /ar % ¥ /Ronark
1 910100300036 _[Bolt $2H2GB/T5783-M10X25 4 2025. 3. 21 BF M ZCHL
2 910400500007 | Spring washer EEHEIGB/TI3-10 20 3. 2LFTMZCIL
3 255098524050 | Bearing capY30H-09001 il 7K 5 Y30H-09001 1 3. 21T ZCRC B
4 910800100032 | O seal ring GB/T1235-75X3.1 O7I[GB/T1235-75X3.1 1 5. 3. 21K ZCe B
5 293098524041 | Gear shaft gasket Y30H-09002 iR Y30H-09002 =5 2025. 3. 21 HFZCHC
6 256098524001 | Box HDCSB30-01001 #i#AHDCSB30-01001 1 2025. 3. 21 BT HIZCIE B
7 256098524002 | Differential assembly HDCSB30-05000 | 8 : ffHDCSB30-05000 1 2025. 3. 21H 4 ZCHC EL
8 251098524009 | pillow block bearing YQX25-01002 SHAREEYQX25-01002 2 2025. 3. 2LHi HZCHC B
9 255098524056 | Lock plate of bearing seat YQX25-01008 | #fEERF YQX25-01008 4 2025. 3. 21 BFRZCHC
10 257013510010 |Bearing seat bolt Y30H-01010 HAEEERIS Y30H-01010 4 2025. 3. 2L i ZCHL
11 255098524023 [Bearing 32207 B RFHIAGB/T297-32207 2 2025. 3. 21H 4 ZCHC EL
12 910700200021 | Bearing 6206 RDERHHAGBIT-276-6206 2 2025. 3. 21 BT HIZCIE B
13 256008524003 | Axis HDCSB35-04000 hfIHDCSB35-04000 1 2025. 3. 21 BFRZCHC
14 255098524058 | Duplicate gear HDCSB30-03000-1 IR LG4 HDCSB30-03000-1 1 2025. 3. 2L i ZCHL
15 910100300039 | Bolt M10X40 12 1£GB/T5783-M10X40 2 2025. 3. 21 BFZCHC
16 910100100125 _ [Bolt M10X100 1%+£ GB/T5782-M10X100 12 2025. 3. 21T HIZCTE
17 910100300034 | Bolt M10X16 $24£GB/T5783-M10*16 2 25. 3. 21HHIZCIC B
18 255098524059 | Link stopper HDCS25-03001 FHHRHDCS25-03001 1 2025. 3. 2L i ZCHL
19 255098524060 | Case cover HDCSB30-01002 FEEHDCSB30-01002 1 202 Ui ZC
20 255098524042  [Bearing 6306 RIBRHHAAGBI/T276-6306 1 1CHLE
21 255098524010 | O-ring O’ [EIGB/T3452.1-25X2.65 2 2025. 3. 21 HFZCHCE
22 255098524061  |Axis HDCSB30-03003 #HHDCSB30-03003 1 20! HiMZCR B
23 293398520003 | Output shaft gasket J30H-04009 VR i 5 J30H-04009 e 202 LT ZCHE
24 910700200023 | Bearing6208 RIBRHHAAGBIT276-6208 1 LHizZCRe B
25 255098524062 | Seal cover HDCSB30-02002 EJEHDCSB30-02002 1 Ui ZCIL
26 255098524063 | Input axis HDCSB30-02001-1 I \IHHDCSB30-02001-1 1 7CHL B
27 910700200024 |Bearing 6209 B/T276-6209 1 2025. 3. 21Hi i ZCHCE
28 56098524004 |Pin GB/T 119.1-A1022 A EEHIGB/T 119.1-A10X22 2 2025. 3. 21 B M ZCHE
29 255098524044 | Hole with elastic retainer 85 FLAE3 P8 GB/T893.1-85 1 2025. 3. 21 B ZCHCEL
30 255098524064 [Oil seal TG4 45X85X10 HDCSB30- i TC 45X85X10-HDCSB30-010( 1 2025. 3. 21§ 1 7ZCAL B




2521985010103F 384 (74K) 383 M /Dif ferential mechanism (2C

B2/No /SN Neme £ B/ ar % /Rematk
1 910700200026 |Bearing 6211 IRABKIHARGB/T276-6211 2 2025. 3. 2L ZCHC
2 255098524040 | Nut M10X1.25 $2FIGB/T6171-M10*1.25 12 2025. 3. 21 ¥ ZCAE B
3 255098524065 | Left differential housing YQX25-10009 |44/ YQX25-10009 6 2025. 3. 21 B ZCHCE
4 251098514039 | Left differential housing Ji 25T YQX25-10001 1 2025. 3. 21Hi 4 ZCHC B
5 255008524066 | Planetary gasket YQX25-10004 17 2 345 YQX25-10004 4 2025. LHHEZCIe E
6 255098524067 | Planetary gear YQX25-10005 A7 1L 14748 YQX25-10005 4 2025. 3. 21HTHZCI0 B
7 255098524068 | Cross axis YQX25-10003 154l YQX25-10003 1 2025. 3. 21 BT HZCIE L
8 255008524069 | Half shaft gear YQX25-10007 450 YQX25-10007 2 2025. 3. 21§ 7CHC E
9 255008524070 | Half shaft washer YQX25-10006 et QX25-10006 2 2025. 3. 21F 4 7CHE B
10 255098524071 | Right differential housing YQX25-10002  |7525#8875YQX25-10002 1 2025. 3. 21F 8 7CH0 &
11 255008524072  |Ring gear HDCSB30-0501 DCSB30-05001 1 2025. 3. 21F 9 7CHE B
12 256098524005  |Ring gear bolt YQX25-10008A i35 YQX25-10008A 12 2025. 3. 21§ 7CH




255098501010 38344 % s/Drive wheel assembly
P 5INC] FISN Name L Bsc/QT &¥/Remarks
255013010010 [ Drive wheel assembly 23x9-10-18PR@ IRENHE R 23x9-10-18PR(FE 1) 2 j#%¢/Optional
A 255013010011 | Drive wheel assembly 23x9-10 (solid) | J{&h4E £ /23x9-10 (Fi0y) 2 i 45/Optional
255013010012 | prive wheel assembly 23x9-10(environme| 2 &4¢ £1/23x9-10 ({5 2 j%%¢/Optional
255013010002 _|Pneumatic tyre 23x9-10-18PR 7548 323x9-10-18PR 2 i%:44/0ptional
1 255013010003 [ soid tyre 23x9-10 S0 23%9-10 2 i%4¢/Optional
255013010007 _ | Environmental protection tyre 23x9-10 | {24t /1:23x9-10 2 j#:4E/Optional
2 255013010001 F5 4 5%6.50F 2

Rim assembly 6.50F




255098501011 #2 # & L& % K /Lifting motor and installation

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
1 920900100038 | Motor(HP) I GL) 1 i %/Optional
920900100035 | Motor(WN) HHLWN) 1 i%:44/Optional

2 255032520003 _ | Anti vibration pad W pR 8

3 255032520001 | Bushing £ 4

4 255032520002 | Washer 40x@11x4 [ p40xp11x4 4

5 910400500007 _|washer GB93-10 P EIGB93-10 6

6 910100100034 | BoltGB5782-M10x55-8.8 121+ GB5782-M10x55-8.8 4

7 255023510006 | Gear pump it 1

8 910400100007 _|Washer GB97.1-10-200HV T4 1GB97.1-10-200HV 2

) 910100300039 | Bolt GB5783-M10x40-8.8 i# 1 GB5783-M10x40-8.8 2
1o |_255098518251 |Encoder (HP) i (HP) 1 #:%4/Optional
255098513253 | Encoder (WN) Filidd (WN) 1 i#45/Optional




255098501012 & & & & #.5/Battery and bracket

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
255037010003 _ |Battery (48V600Ah) (bolt) #131(48V600AN) (#7) 1 it 3U/bolt
i 255037010005 _ [ Battery (48V630Ah) (bolt) H1il(48V630Ah) (#) 1 24t :Ubolt
255037010007 _ |Battery (48V700Ah) (bolt) #111(48V700AN) (#7) 1 it 3U/bolt
255037010015 | Battery (48V770Ah) (bolt) H1il(48V770Ah) (#) 1 24t :U/bolt
IR A 1 LR Ri]

2 255012510001 | Battery bracket welding




255098501013 B ##/Foot pedal

P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 255018020005 | Cushion ot 2
2 255018010001 _ |Floor welding (front) HUHRAR £ () 1
3 255018010002 |Fioor welding (rear) AR £ () 1
4 941100100001 _|Screw M8x12-8.8 #£TM8x12-8.8 2
5 255018020006 | Foot pedal IR 1




255098501014 & #%.% £ /Battery box cover

5 ING HTISN Name M BeR/QT]  #¥/Remarks
1 255021010002 _ | Battey box cover welding PR AR A 1
2 910300100005 | Nut GB6170-M6-10 % 5}GB6170-M6-10 8
3 255021010016 _ | pressing plate weiding JERAR 2
4 255021020003 | Trim i 1
5 255021020046 | Guard cicle 935 147935 1
6 910200500053 _ | ScrewGB818-M6x20-4.8 1541 GBB18-M6x20-4.8 2
7 255021020020 _|Handle wE 1
8 910400500005 | WasherGB93-6 i IECBIZ-6 4
9 255021020068 | Damping pad Zepi 2
10 255021010005 | Hinge welding (left) REIR A () 1
11 910100300024 [Bolt GB5783-M8x30-8.8 42 1 GB5783-M8x30-8.8 4
12 910200500056 _ | Screw GB818-M6x35-4.8 14T GBB18-M6x35-4.8 2
13 255021010010 _|Head cover lock T B 1
3 14 255021020052 |Lock tongue 2 BiE2 1
d 15 910400100005 [washer GB97.1-6-200HV T4 GB97.1-6-200HV. 2
9 16 910400500008 | WasherGB93-12 5 AGBI3-12 1
10 17 910400100008 |WasherGB97.1-12-200HV T4 GB97.1-12-200HV 1
- 1l 18 910300100008 | Nut GB6170-M12-10 14 F}GB6170-M12-10 1
2 19 910200500021 [Screw GB818-M4x10-4.8 #247GB818-M4x10-4.8 2
3 20 255021020055 | Fixing plate VAR 1
21 255021020021 _|Handle(inside) HF(M) 1
22 910100300023 _[Bolt GB5783-M8x25-8.8 14 1£ GB5783-M8x25-8.8 6
i - * 23 255021020047 [Holder S 2
% 3 24 910400500006  [Washer GB93-8 SR EIGBI3-8 10
25 910400100006 [washer GB97.1-8-200HV T4 GB97.1-8-200HV 10
26 255021020054 | Adjusting pad ke 2
27 255021020045 _|Bed plate bR 2
28 255021020043 _[Bot 5 A 2
29 255021010006 | Hinge welding (right) WA (1) 1
30 910401500001 _|Circlip GB895.1-22 LA 1 GB895.1-22 2
31 255021010014 _|BearingGE12E FAidiKGEL2E 2




255098501014 & #%.% £ /Battery box cover

RN sEwsN Name 7 BeR/QT]  #¥/Remarks
32 910300100006 | NutGB6170-M8-10 $5 £}GB6170-M8-10 2
33| 940400100030 |Air spring 200N(D620) U 5200N(D620) 1
34 940400100031 _ | Air spring500N(D620)-lock oneself 1 E500N(D620)- 151 1
. 256937511003 | Seats AH2-2A JERAH2-2A 1
256937511004 | Seats AH2-3AB JERAH2-3AB 1 i ¥¢/optional




255098501015 4 I (44 t X)/Right side door

P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 910100300023 | Bolt GB5783-M8x25-8.8 #212GB5783-M8x25-8.8 2
2 910400500006 _ |washer GB93-8 P EIGBI3-8 2
3 910400100006 | washer GB97.1-8-200HV °F #: 1/ GB97.1-8-200HV 2
4 910300100007 | Nut GB6170-M10-10 1 }GB6170-M10-10 1
5 910400500007 _|washer GB93-10 4 GB93-10 S
6 910400100007 _|Washer GB97.1-10-200HV 44 [/GB97.1-10-200HV 5
7 255021010009 | side door lock f L 1
8 255021020039 _|Fixing plate 5 A% 1
9 255021020040 | Lock tongue 1 PiFL 1
10 505621520041 | Air hole (left) SERIL(E) 1
1 255021010007 | Limit seat welding TR R 1
12 910100300063 | Bolt GB5783-M14x35-8.8 144+ GB5783-M14x35-8.8 2
13 255021020059 _ | star shaped handle BB 1
14 255021010001 _|side door welding (right) MIIEE () 1
15 940500200016 | Bushing 16x18x16-SF-1 4 £ 15(JF)16x18x16-SF-1 2
16 910600100031 | Dowel pin GB119.2-10x30 71 £ H§GB119.2-10x30 1
17 910100300037 | Bolt GB5783-M10x30-8.8 i1+ GB5783-M10x30-8.8 4
18 255021010004 | Hinge seat welding REEER L 1
19 255021020044 | Adjusting washer fokicery 1

y 20 910100300014 _|Bolt GB5783-M6x35-8.8 1 1£ GB5783-M6x35-8.8 1
21 505618020016 | Damping pad e 1




255098501016 Z A4 (% F X)/Right side plate (hoisting frame)
P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 941100100012 |Bolt M8X20 117M8x20-8.8() 1
2 255021010017 | side plate welding (right) DB £ (1) 1
3 505621520041 _|Air hole (left) SBRIL(E) 1
4 910200500052 | Screw GBB18-M6x16-4.8 14/ GBB18-M6x16-4.8 2
5 910400500005 _|washer GB93-6 S GBI3-6 2
6 910400100005 _|Washer GB97.1-6-200HV. V4 [61GB97.1-6-200HV 2
7 255021010015 IR A (E) 1

Hook welding (left)




255098501017 Z A4k /Left cover plate

P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 255021010015 _|Hook welding (left) HHRA(R) 1
2 910400100005 _|Washer GB97.1-6-200HV - #: [ GB97.1-6-200HV 2
3 910400500005 | washer GB93-6 #5HLGBI3-6 2
4 910200500052 _ | Screw GB818-M6x16-4.8 #£1GBB18-M6x16-4.8 2
5 255021010003 _ |side plate welding (left) MARAR () 1 i %:/optional
255121010020 _ |side plate welding (left L) PRI £ (e i ) 1 it ¥¢/optional
6 505621520038 | Air hole (right) JBRIL(E) 1
7 941100100012 _|Bolt M8X20 HETMBX20-8.8(11) 1




255098501018 4 ¥/Valve cover
P 5INC] FISN Name L Bsc/QT &¥/Remarks

B 255021020051 | Holder R 2

2 910400100005 _|Washer GB97.1-6-200HV. V4 [61GB97.1-6-200HV 2

3 910400500005 | washer GB93-6 i1 GBI3-6 2

4 910200500053 _|Screw GB818-M6x20-4.8 1+ GBB18-M6x20-4.8 2

5 255021020002 [ Protective cover 1 pidraEl 1

6 940801500001 | M6 Nut M6 g B 4

7 910200500052 | ScrewGB818-M6x16-4.8 147GBB18-M6x16-4.8 6

8 255021020001 _ | Protective cover 2 pifiE2 1

9 255024520065  [Rubber sheath sy 2

@ 10 | 255024520063 |cap Bl 2
11 255021020017 Cover s 1

“ 7w 12| 941100100001 |ScrewMsxi2-88 iE/MBX12-8.8 2




255098501019 -F#%

’%R/Counter weight assembly

NG EISN Name £H BeR/QT]  #¥/Remarks

1 255023020001 | Counter weight (2.5t) F i (2.5Y) 1 FE4P25N

254523020001 _ [ Counter weight (2.0t (2.0 1 FE4P20N
2 255023010001 |pin 5§ 1
3 910100100101 _|Bott GB5782-M24x100-8.8 #1£GB5782-M24x100-8.8 2
4 910400500013 _ |washer GB93-24. FREEHEGBI3-24 2
5 255023020007 _ | Spacer I 2
6 255023020002 |cap Betfit 1
7 910100300011 _|Bolt GB5783-M6x20-8.8 1 1$ GB5783-M6x20-8.8 2
) 8 255023020006 | Spacer ST 2
g ) 910400500005 _ |Washer GB93-6 i IECBIZ-6 2
10 910400100005 | Washer GB97.1-6-200HV T4 1GB97.1-6-200HV 2




255098501020 % (Mt X)/Frame(sidesway)

JFEING|  SBH/SN Name 2% BR/QT]  #¥/Remarks
1 255021510020 | Frame welding (middle of south) R 1
2 910100300020 |Bolt GB5783-M8x16-8.8 181+ GB5783-M8x16-8.8 4
3 910400500006  [Washer GB93-8 WA E GBO3-8 4
4 910400100006 _ |washer GB97.1-8-200HV P2 GBY7.1-8-200HV 4
5 941100100001 _[Screw M8X12-8.8 24TMBX12-8.8 2
6 255021510004 _ |side plate welding DIBRAT £ (£141) 1
7 255021510001 | Batfle welding P& (i) 1
8 910400100009 _|washer GB97.1-14-200HV. 744 1GB97.1-14-200HV 4
9 910400500009 [washer GB93-14 S EAEGBI3-14 2
10 910100300063 _|Bolt GB5783-M14x35-8.8 11+ GB5783-M14x35-8.8 4
11 255021510010 | plate welding LT 1
12 910400100007 _ |washer GB97.1-10-200HV 4/l GB97.1-10-200HV 3
13 910400500007 _[washer GB93-10 P ELEGB93-10 3
14 910100300037 _ |Bolt GB5783-M10x30-8.8 1+ GB5783-M10x30-8.8 3
15 255021510009 | indicator welding T 1
16 910100300051 | BoltGB5783-M12x35-8.8 51+ GB5783-M12x35-8.8 4
17 910400100008 _|washer GB97.1-12-200HV. T ##GB97.1-12-200HV 4
18 910400500008 | washer GB93-12 FAEILEIGBI3-12 4
19 910300100008 _ | Nut GB6170-M12-10 42 £GB6170-M12-10 4




255098501021 % & (% E A)/Frame (ceiling mounted)

JFRINC]  SBI/SN Name P BeR/QT]  #¥/Remarks
1 255021510021 | Frame welding (crane) FRBERM) 1
2 910100300020 | Bolt GB5783-M8x16-8.8 #1£GB5783-M8x16-8.8 4
3 910400500006 | washer GB93-8 FRFHGBI3-8 4
4 910400100006 _|washer GB97.1-8-200HV 1441 GB97.1-8-200HV 4
5 255021510001 _ | Baffle welding AR £ (4 D) 1
8 910400100009 | washer GB97.1-14-200HV 1441 GB97.1-14-200HV 4
7 910400500009 _|washer GB93-14 FRELEIGBO3-14 4
8 910100300063 | Bolt GB5783-M14x35-8.8 51+ GB5783-M14x35-8.8 4
9 255021510010 _|Pplate welding SR 1
10 910400100007 _|washer GB97.1-10-200HV 41 GB97.1-10-200HV 5
u 910400500007 _|washer GB93-10 P #GBI3-10 5
12 910100300037 _ | Bolt GB5783-M10x30-8.8 51+ GB5783-M10x30-8.8 3
13 255021510009 | Indicator holder welding ARG 1
14 910100300051 | Bolt GB5783-M12x35-8.8 51+ GB5783-M12x35-8.8 4
15 910400100008 _|washer GB97.1-12-200HV. T ##GB97.1-12-200HV 8
16 910400500008 | washer GB93-12 FAEILEIGBI3-12 4
17 910300100008 _ | Nut GB6170-M12-10 %/} GB6170-M12-10 4
18 910100300035 | Bolt GB5783-M10x30-8.8 51+ GB5783-M10x30-8.8 2
19 255021520101 | Cover plate A 1
20 253521520063 | Spacer #14.5x$12.2x10 [ £$14.5x012.2x10 4
21 255021520109 | Anti vibration pad ¢140x913x25 A H@140x913x25 4
22 910200200099 _ |Screw GB70.1-M12x35-8.8 5] GB70.1-M12x35-8.8 4




255098501022 # 4@ /Control panel
5 ING EISN Name M BeR/QT]  #¥/Remarks
1 941100100009  [ScrewM6x12-8.8 55 M6x12-8.8 19
2 255010020002 | Cover H(F) 1
3 255010020009 | Nut M6 B EEME 10
R 255010020001 _ | Cover (Curtis) E(F)(Curtis) 1 i#%/Optional
255010020007 | Cover (Inmotion) 2 (12) (Inmotion) 1 i %/Optional
5 255010020003 || id il B 1
6 910200500040 | Screw GB818-M5x16-4.8 #7£1GB818-M5x16-4.8 2
7 255010020005 | Front cover i 1
8 910301300001 | NutGB17880.1-M5x14 9% £}GB17880.1-M5x14 1
9 255010020006 L id JE# 1
10 255010020004 | Tool box LAf 1




255098501023 ¥ 1 % K A % E/Steering mechanism and installatio

1 |

i | !
IS 0O
| oy

| \

PO INY)
ol 15%&
N - ol

&

NS

P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 255015010007 | i i i The adj handle 1
2 910600400011 | # 4 [ F: {§GB879.1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 | Jefiizts Clamp holder screw sets 1
4 255015010002 _ [#%[1] %100 Steering 100 1
5 255015020019 [ 4ifi Locking block 1
6 910300300006 £}GB6172.1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 | ik GB5783-M12x70-8.8 Bolt GB5783 M12x70-8.8 1
8 255015010001 | 44 i 5 b 4 i Steering string assembly 1
9 255015010003 | 7y jisj £ The steering wheel 1
10 910600700014 | #i%iiGB882-6x26x1.6 Pin GB882-6x26x1.6 1
11 910600600005 JFI14iGB91-1.6x10 Cotter pin GB91-1.6x10 1
12 255015020002 ] 5 1 The fixed seat 1
13 255015010005 WY HES Adjust rod welding 1
14 255015020021 | i 478247 Adjust the screw 1
15 911200100004 |+ JB7940.1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 LB ()P 16xP18x16-SF-1 Composite set (shoulder)®16x®18) 2
17 255011510003 | 45 HAlid16x135 With trunnion®16x135 1
18 910400100005 1 £ [ GB97.1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 | #1454 [l GBO3-6 Spring washerGB93-6 1
20 910100300009 | i}£GB5783-M6x12-8.8 Bolt GB5783 M6x12-8.8 1
21 910100300036 | i+ GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4
22 910400500007 | 544 [E GB93-10 Spring washer gh93-10 4
23 910400100007 [ -#4[£GB97.1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 | & ki 4 Bracket welded 1




255098501024 1 5) #& #/Foot brake

BN /SN Name #HK BeR/QT]  #¥/Remarks

1 910100300010 _ |Bolt GB5783-M6x16-8.8 15 F:GB5783-M6x16-8.8 2

2 910400500005 | Washer GB93-6 A EIGBI3-6 2

3 910400100005  |Washer GB97.1-6-200HV P GB97.1-6-200HV 2

4 255011510006 | Grease nipple L 1

5 911000600001 _|Hose clamp QC/T390-(11-14) HifQC/T390-(11-14) 2

6 255011520021 _ | Connecting pipe AT 1

7 910100300003 | Bolt GB5783-M5x12-8.8 %1+ GB5783-M5x12-8.8 1

8 910400500004  [Washer GB93-5 L E GBI3-5 1

9 910400100004 | washer GB97.1-5-200HV T34 161GB97.1-5-200HV 1

10 255011510003 | Axle d16x135 Al HAilip16x135 1

11 910100300039 | Bolt GB5783-M10x40-8.8 15 F:GB5783-M10x40-8.8 4

12 910400500007 |Washer GB93-10 i 44 EGBY3-10 6

13 910400100007 _|washer GB97.1-10-200HV. P-4/ GB97.1-10-200HV 6

14 255011510004 | Foot brake holder welding R 30 3 S 1

15 940500100006 _|Bushing ®16x®18x15-SF-1 444 150 16xP18x15-SF-1 2

16 255011510002 | Pedal weiding L T

17 255011520010 | Damping pad Genrit 1

18 910600600015 Split pin GB91-2x20 JIF1#iGB91-2x20 1

19 255011520008 _|Spring i 1

20 911200100004  |Grease nipple JB7940.1-M10x1 Jili #£.JB7940.1-M10x1 1

1 21 255011520013 | pedal (rubber) BB (R) 1
o 22 910100100023 _|Bolt GB5782-M8x45-8.8 44+ GB5782-M8x45-8.8 1
23 910300100006 [ Nut GB6170-M8-10 B6170-M8-10 1

24 940500100048 Bushing ®10x®12x8-SF-1 HE5ED10xP12x8-SF-1 1

25 255011510001 | Brake pump assembly AR 1

26 910100300038 |Bolt GB5783-M10x35-8.8 1242 GB5783-M10x35-8.8 2

27 910300100007 | NutGB6170-M10-10 2

28 255011510009 | Hydraulic steel pipe welding 2 1

29 255011510010 1

Hydraulic steel pipe welding 1




255098501025 4% % 413 #k #\/Parking brake

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks

A 255012010001 | Parking brake assembly LY 1

1 A Screw GB70.1-M5x16-8.8 7] GB70.1-M5x16-8.8 1

2 A Spring 2 fudE2 1

3 A Circlip GB894.1-16 TP RIGBB9A4.1-16 2 AR gt
4 A Washer GB97.1-16-200HV P44/ GBY7.1-16-200HV. 2 R
5 A Pedal welding BERR A 1 AR gt
6 A Baffle FEL 1 NN
7 A Screw GB818-M3x8-4.8 1447 GB818-M3x8-4.8 5 AR
8 A Screw GB818-M3x20-4.8 4741 GB818-M3x20-4.8 2 A iR g
9 920200300009 _ | Micro switch RV-166-1C25 [Eibies 1

10 A Shaft EEL 1 ARt
1 A Steel ball GB308-5.5 {ERGB308-5.5 1 AR
12 A Spring JEH# 1 NN
13 A Screw GB77-M8x8-45H 44T GB77-M8x8-45H 1 AR
14 A Assembly seat LRI 1 NN
15 A Board 3 3 1 AR gt
16 A M8x170 Bolt M8x170821% 1 AR
17 A Axle ELi 1 AR gt
18 A Nut GB6170-M8-10 9% £} GB6170-M8-10 2 AR
19 A Washer GB97.1-8-200HV. 1 # /6l GB97.1-8-200HV. 2 R
20 A Axe 3 #h3 1 ARt
21 A Polyurethane tube FAMEE 1 AR gt
22 A Spring 1 FudEL 1 A gt
23 A Ade 4 ha 1

24 A Washer GB97.1-10-200HV T4 #GB97.1-10-200HV 4

25 A Washer GB93-10 PR EGBI3-10 3

26 A Bolt GB5783-M10x25-8.8 4 F:GB5783-M10x25-8.8 3

27 A Board 2 2 1 A gt
28 A Ade 1 4l 1 AR gt
29 A Ade 2 fh2 1 A gt
30 A Board 1 71 1 A gt




255098501025 4% % 413 #k #\/Parking brake

P 5INC] FISN Name L Bsc/QT &¥/Remarks
A Spring seat MR 1 iRt
A Spring Bl 1 AR gt
A Nut GB889.1-M5-10 % 1$GB889.1-M5-10 1 AR
A Pedal pad R 1 AR gt
A Washer GB93-3 FRHL M GBI3-3 3 AR
A Dowel pin GB879.1-2.5x10 SRR £ #GB879.1-2.5x10 1 AR gt
A Board 2 w2 1 A HAR A
255098512010 _ [Parking brake repair kit SEA BB AL 1




255098501026 4 T & & % ¥ /Overhead guard and installation
P 5INC] FISN Name L Bsc/QT &¥/Remarks

i 910100300050 _|Bolt GB5783-M12x30-8.8 1 £ GB5783-M12x30-8.8 8

2 910400500008 | washer GB93-12 HHEIGBI3-12 8

3 910400100008 _|washer GB97.1-12-200HV - H/GBO7.1-12-200HV 4

4 255022020002 _ | Special pipe cover SRR 1

5 255022020001 _ | Special pipe cover SR () 1

6 910400200005 _|washer GBI6.1-12-200HV 24/ElGB96.1-12-200HV. 4

7 255022020004 | coll JEAT A 2

8 255022020003 | coil ST AR 3

9 255022010001 | Overhead guard welding USRS () 1 s
255022010004 | Overhead guard welding FIAE SR 1 i




255098501027 & #.4k% F/Rearview mirror installation
RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
1 910300100006 | Nut GB6170-M8-10 9% 5}GB6170-M8-10 4
2 910400500006 _ |washer GB93-8 A EIGBI3-8 4
3 910400100006 _|washer GB97.1-8-200HV -4 [4GB97.1-8-200HV 4
4 910100300022 _|Bolt GB5783-M8x20-8.8 44 GB5783-M8x20-8.8 4
5 940800100001 | Rearview mirror JEREE 2
6 255049520003 | Holder S 1




255098501028 % A A EE

(AQ)/Steering axle and installation(AQ)

BN /SN Name #HK BeR/QT]  #¥/Remarks

A 255016015001 [2.5T steering axle 2. 5T 1
1 255098526101 | Left knuckle assembly A73E4-30401 | /¢ %15 4 HiA73E4-30401 1 255016015001
2 255098526102 | Steering bridge assembly A73E4-30101A| ¥ i1 {4 &1 s)RA7T3E4-30101A 1 255016015001
3 910300100008 _ | Nut GB6170-M12-10 i }GB6170-M12-10 2 255016015001
4 910100300092 _ [Bolt GB5783-M12x35-8.8 %1+ GB5783-M12x35-8.8 2 255016015001
5 910400100009 _ |washer 14 14 GBY7.1-14-200HV 4 255016015001
6 910400500009 | washer GB93-14 i HIGBI3-14 4 255016015001
7 255098526021 [Bolt M14x40 B HEM14%40 4 255016015001
8 255016020001 | Anti vibration pad R 2 255016015001
- 9 255098526025 | Grease nipple 254550 Q701890 4 255016015001
10 254598526103 | Iron shell oil seal23654-32081 Bt £23654-32081 4 255016015001
N 11 255098526006 | Bearing32X40X32 7K 32X40X32 4 255016015001
2 12 254598526104 [King pin A73J4-32111 1 HIA7304-32111 2 255016015001
13 254598526105 _ | Bearing AQ-Z02N2-20201 HE A BUHER T4I7KAQ-Z02N2-2020| 2 255016015001
14 254598526106 [bushing H24C4-12003 +45H24C4-12003 6 255016015001
- 15 255098526027 _|ES Bearing EST[f)0 3 i i /KGE16ES 4 255016015001
o 16 254598526107 | Right knuckle assy A73E4-30301 A 1145 5 RAT3E4-30301 1 255016015001
a 17 910300300006  |Nut GB6170-M12-10 75 fi 8 EEGB6170-M12-10 2 255016015001
18 255098526043 | Screw M12X30 BEIRETM12X30 2 255016015001
i 19 254598526108 [ Oil seal 75X100X10D il 475X100X10D 2 255016015001
20 255098526011 | Bearing 32209 4h7%32209 2 255016015001
21 254598526109 [hub A73J4-32151 §EHAT334-32151 2 255016015001
22 255098526012 | Bearing 30207 4730207 2 255016015001
23 254598526110  [Washer 31X60X4-G2724-30711 #[E131X60X4-G2724-30711 2 255016015001
24 255098526013 | Nut M30x2 TP % EEM30x2-A21B4-32311 2 255016015001
25 910600600042 [Pin 6.3x50 16.3x50 2 255016015001
26 254598526111 [Wheel hub cover 1218-10200 e 41#1218-10200 2 255016015001
27 254598526112 [Hub nut 23654-340518 B #23654-340518 16 255016015001
28 254598526113 [Hub bolt 23564-320418 312 23564-320418 16 255016015001
29 254598526114 [Knuckle adjustment 22214-30321 1) 59 §22214-30321 2 255016015001
30 254598526115 | O-ring 23654-32161 O [#]23654-32161 2 255016015001

255098501028 # rm#f & 4% ¥ (AQ)/Steering axle and installation(AQ)

liac e $RFG/SN Name £ BLE/QT| #&¥/Remarks
. 31 254598526116 | Straight through nozzle Q70B06 il ihBEQ70B06 4 255016015001
32 910401300007 _ [Elastic retainer for shaft 16 AR FELIE16 8 255016015001
33 254598526117 [Connecting rod pin A73J4-320228 JEFFIAT314-32022B 4 255016015001
34 254598526118 | Connecting rod A73J4-320018 #EFTAT334-32001B 2 255016015001
35 254598526119 [ Steering cylinder assembly A73E4-50101| # fijh i i }A73E4-50101CQ 1 255016015001
36 254598526120 | Round pin B3130-10020 1A £ #1B3130-10020 1 255016015001

R E
EiE BN
H R E
EiE BN
MR E
R EN I
Hit R E
R EN
MR E
R EN I
Hiit R E
R EN I
MR R
R EN I
Hit R E
R EN
MR E
R EN I
Hiit R E
R EN I
MR R
R E N
B RN
RN
B RN
HTi R
B RN
BN
B RN
BN

BN
B RN
BT e R
i 2 PRI
BT e R
i 2 PRI



255098501029 # mHt & % ¥ (AQ/3 & )/Steering axle and installation(AQ/Turn reduction)

75 INC] SKIF/SN Name £% BR/QT]  #¥/Remarks

A 255016015002 |2.5T steering axle_(Turn reduction) 25TH I (AQ/% s ) 1

1 254598526121 JE 11 4 AQ-Z02C1-20203 255016015002 BB I
2 254598526122 FH1AQ-Z02C1-20201 255016015002 R
3 254598526123 RETMBX18 255016015002 i 2R
4 254598526124 A 2 RAQ-Z02C1-20200 255016015002 Bt 2 RAC B
5 910400100009 |Washer 14 4 [F/GB97.1-14-200HV 255016015002 iS22 PRI
6 910400500009 [washer GB93-14 FREEHHGBI3-14 255016015002 i R
7 255098526021 | Bolt M14x40 B HEM14%40 255016015002 i R
8 255016020001 | Anti vibration pad WA 255016015002 R EN I
9 254598526120 [Round pin B3130-10020 71 £:§B3130-10020 255016015002 iS22 PRI
10 255098526025 | Grease nipple A HYQ701B90 255016015002 it R
11 254598526103 | Iron shell oil seal23654-32081 Bt il £123654-32081 255016015002 iS22 PRI
12 255098526006 _ | Bearing32X40X32 i R32X40X32 255016015002 i R

13 254598526104 [King pin A73J4-32111 1 #iA7314-32111 255016015002 B2 PR
14 254598526105 | Bearing AQ-Z02N2-20201 79 Ak T iR AQ-Z02N2-2020)1 255016015002 B R
15 910300100008 _ [ Nut GB6170-M12-10 14 }GB6170-M12-10 255016015002 Wi R
16 910100300092 _ [Bolt GB5783-M12x35-8.8 %1+ GB5783-M12x35-8.8 255016015002 FipdrN k=
17 254598526106 | bushing H24C4-12003 +£5H24C4-12003 255016015002 Wi R
18 254598526107 | Right knuckle assy A73E4-30301 3% 115 2RAT3E4-30301 255016015002 Hi SR E

NNNNNNNINN AN AN N AN N S

19 255098526027 _|ES Bearing ESH[f):0 X Hi4l /K GE16ES 255016015002 b PN A
20 255098526043 | Screw M12X30 BEIRETM12X30 255016015002 R E N
21 910300300006 | Nut GB6170-M12-10 5 fi1 18 5EGB6170-M12-10 255016015002 Wi R
22 254598526108 | Oil seal 75X100X10D i 4475X100X10D 255016015002 i s R
23 254598526109 [ hub A73J4-32151 4§ #1A7334-32151 255016015002 N R
24 254598526111 | Wheel hub cover 1218-10200 447 1218-10200 255016015002 i
25 910600600042 _ [Pin 6.3x50 116.3x50 255016015002 Wi R
26 255098526013 | Nut M30x2 JFH % EEM30x2-A21B4-32311 255016015002 BN
27 254598526110  [Washer 31X60X4-G2724-30711 4 [H31X60X4-G2724-30711 255016015002 N R
- 28 255098526012 | Bearing 30207 730207 255016015002 i
29 254598526112 |Hub nut 23654-34051B B #}23654-340518 16 255016015002 PR N

30 254598526114 Knuckle adjustment 22214-30321 1117 i 4£22214-30321 2 255016015002 B K E




255098501029 #

L% 3 (AQ/# £ )/Steering axle and installation

AQ/Turn reduction)

BN
Pt
o ] byl

BN EISN Name 2% BOR/OT]  &¥iRemarks
31 254598526113  |Hub bolt 23564-32041B & #195 F£23564-32041B 16 255016015002
32 254598526115 O-ring 23654-32161 O7![#23654-32161 2 255016015002
33 255098526011 Bearing 32209 732209 2 255016015002
34 254598526118 | Connecting rod A73J4-32001B i4+FA7334-32001B 2 255016015002
35 910401300007 | Elastic retainer for shaft 16 TR 16 8 255016015002
36 254598526117 | Connecting rod pin A73J4-32022B HEF1AT304-32022B 4 255016015002
37 254598526119 | Steering cylinder assembly A73E4-50101) # fi jil L & i A73E4-50101CQ 1
38 254598526116 | Straight through nozzle Q70B06 il Q70806 5

R E
EiE BN
H R E
EiE BN
MR E
EEEN



255098501030 # v i (AQ)/Steering cylinder (AQ)

FFEINC] IS Name 27K BOR/OT]  &¥iRemarks
A 255098511107 | Sealing part maintenance package (steer| & 25 {1, (5 [ fL-AQ) 1 255016015001
1 A Piston rod assembly IR 1
2 A Cylinder cover s 2
3 A Dust ring DH50 522 DH50 2
4 A U ringUN50 1UNS50 2
5 A O ring63x3.55 OJFH63x3.55 2
6 A O ring60x3.55 OJF;60%3.55 1
7 A Support ring SRR 1
8 A Cylinder assembly 1
9 A Bearing 2

HM R E




255098501031 % M A EE

DW)/Steering axle and installation(DW)

7 16 18 212219 20 2324 25

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
A 255016010002 [2.5T steering axle 2. 5T 1 ERiLii
255016012001 |2 5T steering axle 25T I (B R (FE £ 2 R)) 1 A
1 255098526004 | Left knuckle assembl SRR 1 255016010002
2 255098526001 _ |steering bridge assembly AR 1 255016010002
255098526211 _ |steering bridge assembly BCiwii)] 1 255016012001 HEB AT |
3 910300100008 [ Nut GB6170-M12-10 B6170-M12-10 2 255016010002
4 910100300052 | Bolt GB5783-M12x40-8.8 %1+ GB5783-M12x40-8.8 2 255016010002
5 255098526008 | Dowel pin10x20 1A 10x20 2 255016010002
6 255098526042 | Adjusting washer T 2 255016010002
7 910400500009 _washer GB93-14. FHEHEGBI3-14 4 255016010002
8 255098526021 | Bolt M14x40 % 1:M14x40 4 255016010002
9 255098526025 | Grease nipple 25 2k 6 255016010002
10 255098526007 |pin SRR 2 255016010002
255098526097 [Pin B [ R (F £)AT3I4-32111 1 255016012001 75 AR
11 255098516023 [ 0il seal Broii 4 255016010002
12 255098526006 _ | Bearing32X40X32 R 32X40X32 4 255016010002
13 255098526005 _|Bearing K 32TAG-12 2 255016010002
14 255098526010 [pad FEADRR L bia 8 255016010002
15 255098526022 |0 ring S 2 255016010002
16 255098526027 _|ES Bearing ESH [0 4l /KGE16ES 4 255016010002
17 255098526018 _|Bushing s 8 255016010002
18 255098526020 _|Right knuckle assembly 1 AT 1 R 1 255016010002
19 255098526016 | Steering wheel hub P 2 255016010002
20 255098526012 _|Bearing 30207 41730207 2 255016010002
21 255098526009 | Seal ring i3 75X100X10 2 255016010002
22 255098526011 _|Bearing 32209 41732209 2 255016010002
23 910400100016 _|Washer GB97.1-30-200HV T4 GB97.1-30-200HV 2 255016010002
24 255098526013 [ Nut M30x2 15 EEM30x2 2 255016010002
25 255098526015 | Wheel hub cover e 2 255016010002
26 255098526043 | Screw M12X30 S BETM12X30 2 255016010002
27 910300100008 [ Nut GB6170-M12-10 i 2 255016010002
28 255098526040 _ [Rim Bolt g 16 255016010002
29 255098526041 | Rim Nut SoEg e 16 255016010002
30 910600600043 _|pin 116.3x55 2 255016010002




255098501031 % M A EE

DW)/Steering axle and installation(DW)

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
31 255098526026 _|Linking pin SR 4 255016010002
32 255098526019 _|Grease nipple e 4 255016010002
33 910401300007 _ |Circlip GB894.1-16 AT FRERS R GB8Y4.1-16 4 255016010002
34 255098526044 | Adjusting washer ke 2 255016010002
35 255098526002 _|Linking rod SEHT 2 255016010002
36 255098516003 _|Steering cylinder assembly Sl 1 255016010002
37 910400500010 _|washer GB93-16 FRETL I GBY3-16 4 255016010002
38 910300100010  |Nut GB6170-M16-10 % £}GB6170-M16-10 4 255016010002
39 255016020001 | Anti vibration pad R 2 255016010002
40 255021520091 _|Fixing plate 52 2 255016010002
41 910100300071 | Bolt GB5783-M16x45-8.8 %1+ GB5783-M16x45-8.8 4 255016010002




255098501032 # ) i £ (DW)/Steering cylinder (DW)

NG| @EYSN Name 2 BeE/QT]  a¥ERemarks
A 255098510007 [Sealing part maintenance package (steer| (539 40,4 7 L-DW) 1 255016010001
1 A Piston rod assembly T B 1
2 A Cylinder cover i 2
3 A Dust ring DH50 195 22 E DH50 2
4 A U ringUN50 UJEREIUNS0 2
5 A O ring63x3.55 163x3.55 2
6 A O ring60x3.55 OJE60%3.55 1
7 A Support ring SR 1
8 A Cylinder assembly L e R 1
9 A Bearing R R 2




255098501033 ¥ A A EE

(KD)/Steering axle and installation(KD)

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
A 255016010004 _ steering axle FTi R 1
1 255098526050 | Left knuckle Ji 1 15 GE-2404100-02 1 255016010004
2 255098526051 | Steering bridge 41 (K GE-2401100-13 1 255016010004
3 910600100028 | Dowel pin10x20 A FE #1GB119.2-10x20 2 255016010004
4 910400500009  |washer GB93-14 #IAGBI3-14 4 255016010004
5 910100300064 _ [Bolt GB5783-M14x45 i1 GB5783-M14x45 2 255016010004
6 255098526055 | Grease nipple PT1/87i%90°-JB/T7940.2 4 255016010004
7 255098526056 | Oil seal 32X40X6/8 15212 F132X40X6/8-H-3412304-00 4 255016010004
8 255098526057 _ | Bearing 943/32 JickH 7 943/32-GB290 4 255016010004
9 255098526058 | Bearing 4k 14 19806-FE-3412303-00 2 255016010004
10 255098526059 |0 ring O D40.6x4.8-GB1235 2 255016010004
1 255098526060 _|pin 1 HIGE-2404102-02 2 255016010004
12 910300100008 _ [Nut GB6170-M12-10 B/T 6170-M12 2 255016010004
13 254198526060 | Screw M12X35 5252 14T GB/78-M12X35 2 255016010004
14 255098526063 _[Right knuckle assembly A3 145 4 IRGE-2404200-02 1 255016010004
15 255098526064 | Seal ring i £} 75X100X10-GB/T9877.1 2 255016010004
16 910700600029 _ |Bearing 32209 i 4 3 T4 /& 32209 2 255016010004
17 255098526066 _|Rim Bolt 4§81 H-3103202-00 16 255016010004
18 255098526067 | Rim Nut 4488 FFF-3103203-00 16 255016010004
19 255098526068 _ | Steering wheel hub 4§44 GE-3103201-02 2 255016010004
20 910700600003 _ |Bearing 30207 A 4 35 T4 /R GB297-30207 2 255016010004
21 255098526070 [ Nut M30x2 9% §:M30x2-H-3103207-00 2 255016010004
22 910400100016 _|Washer GB97.1-30 #[8 GB97.1-30 2 255016010004
23 910600600043 _{pin JFI14iGB/TO1-6.3X55 2 255016010004
24 255098526074 | wheel hub cover ##13#iH-3103204-00 2 255016010004
25 255098526075 | Linking pin 4 FFHH-3412200-00 4 255016010004
26 255098526076 | Bearing GE16ES )0 KT 7KGE16ES-H-3412309 4 255016010004
27 255098526077 | Linking rod M GE-3412100-02 2 255016010004
28 255098526078 | Bushing #}4:H-3412301-00 8 255016010004
29 910400500006 _ | Spring washer 8 Fhikg 4 |® 255016010004
30 910100300020 _ [Bolt GB5783-M8X16 11+ GB5783-M8X16 4 | 255016010004




255098501033 ¥ A A EE

(KD)/Steering axle and installation(KD)

BN /SN Name #HK BeR/QT]  #¥/Remarks
31 255098526081 | snape-gauge +47H-3412308-00 2 255016010004
32 255098526082 _ | steering cylinder assembly 11 j#11.CZ070050KDa-84 1 255016010004
33 911200100002 | Grease nipple FLE R R GBIT7940.1-M6x1 | 4 255016010004
34 910400500010 _|washer GB93-16 7 EGBI3-16 4 255016010004
35 910300100010 | Nut GB6170-M16-10 9% 5}GB6170-M16-10 4 255016010004
36 255016020001 | Anti vibration pad L 2 255016010004
37 255021520091 _|Fixing plate B 2 4 2 255016010004
38 910100300071 _|Bolt GB5783-M16x45-8.8 144+ GB5783-M16x45-8.8 4 255016010004




255098501034

) 3 &2 (KD)/Steering cylinder

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
A 255098511007 [ Sealing part maintenance package (steer| % i1 1, (4 il -KD) 1 255016010004
1 A Piston rod assembly T B 1 AR g gt
2 A Cylinder cover L ifi 2 AR
3 A Dust ring DH50 i 2 I DHS0 2 R R gl
4 A U ringUN50 UJEREIUNS0 2 iRt
5 A O ring63x3.55 OJF[163%3.55 2 R R g
6 A O ring60x3.55 OJE60%3.55 1 AR
7 A Support ring SR 1 AR gt
8 A Cylinder assembly L e R 1 AR
9 A Bearing LLLELTS 2 AR gt




2574898501022 ¥; [#f & 33K D/STEERING BRIDGE AND INSTALLATION-KD

FPRINC|  SRBWISN 2 Name BEoT]  #¥Remark
A 257416011001 |25G steering axle 25G# [ (HE-2400000-06) 1 2.5t
A 257416011001  |25G steering axle 25G¥% [ (% i -HE-2400000-15) 1 2.5t5% fiy te R
1 257498516001  |Hub cap H-3103204-00 ##ifiH-3103204-00 2
2 257498516002  |Hub GE-3103201-02 #BGE-3103201-02 2
3 257498516003  |Hub bolt H-3103202-00 #B9% FH-3103202-00 16
4 257498516004  |Hub nut F-3103110-00 H B8R BFF-3103110-00 16
5 257498516005  |Left turn joint assembly H-2404100-21 | /= %% i1 %H-2404100-21 1
6 911200100015  [Oil Cup JB7940.1-M6x1-c1B §iiAFIB7940.1-M6x1-c1B 8
7 257498516006 | Centripetal joint bearing [0 5K 1K GE16ES H-3412309- 2
8 257498516007 | Joint bearing bushing 4R+ 45H-3412301-00 4
9 257498516008 | Connecting rod pin JEHFH-3412200-00 4
10 257498516009 Connecting rod % FFHE-3412100-06 2
11 910100300020 | Bolt GB5783-M8x16-8.8 15 F:GB5783-M8x16-8.8 4
12 910400500006 _ [Washer GB93-8 i GBI3-8 14
13 257498516010 | Baffle H-3412308-00 $411H-3412308-00 2
14 257498516011 [ Turn to the bridge HE-2401100-15 i fkHE-2401100-15 1
15 257498516012 | Cylinder assembly CDZ070050DS-84 JHL & R CDZ070050DS-84 1
16 257498516013  |Upper cover plate JE-2401111-10 i #iiJE-2401111-10 1
17 257498516014 | Master pin H-2404102-21 1:#iH-2404102-21 1
18 256898526011  |Bearing 33206 7 4 75 T4 33206 4
19 257498516015  |Upper support seat HE-3103205-06 % 4% FEHE-3103205-06 2
20 254198523555 | Oil seal GB9877.1-75x100x10 ih$GB9877.1-75x100x10 2
21 257498516016  |Bearing 32209 GB297-94 k7R T4l 7K 32209 GB297-94 2
22 255098526012  |Bearing 30207 [0 HE 7 T4l 7 30207 2
23 257498516017  [Washer 30 H-3103210-00 #4J130 H-3103210-00 2
24 910600600043 [ Split pin GBI1-6.3x55 JFI14iGB91-6.3x55 2
25 257498516018  [Slotted nut H-3103207-00-M30x2 JF 5 RFH-3103207-00-M30x2 2
26 257498516019  |Right steering knuckle H-2404200-21 A% 11 %7H-2404200-21 1
27 910100300022  [Bolt GB5783-M8x20-8.8 51 GB5783-M8x20-8.8 8
28 257498516020  Framework oil seal GB9877.1-88 42 GB9877.1-88 4
29 257498516021  [Lower cover plate HE-2401113-06 I i HHE-2401113-06 2




257498501022 ¥ 8 & %3 -KD/STEERING BRIDGE AND INSTALLATION-KD

P INC| S/ISN £ Name B /QT | Z¥/Remark
30 257498516022 | Gasket HE-2404103-02 #)7HE-2404103-02 =t
31 257498516023 | Lower support seat HE-3103206-06 I 34 EHE-3103206-06 2
32 257498516024  |Hex head bolt H-3412327-11-M16x51 ShNF 8K H-3412327-11-M16xX51 4
33 910400500010 |Washer GB93-16 P EIGB93-16 4
34 910100300120  |Bolt GB5783-M4x10-8.8 15 GB5783-M4x10-8.8 2
35 257498516025 | Sensor pin HE-2404101-15 {125 1 HHE-2404101-15 1
36 257498516026 | Aluminium alloy upper cover plate & B IRHE-2401111-15 1
37 257498516027 | Sensor Vert-X05E6222 121 202 {1 27 Vert-X05E6222 121 202 H-J 1
38 257498516028 | hexagon socket head cap screws GB/T7(| iy f [l 3k 44T GB/T70.1-M4*1¢[ 2
39 257498516029 | hexagon socket head cap screws GB/T7(| iy 7 i i i 3 #4] GB/T70.1-M3*8 2




257498501023 $# FIMFL/STEERING CYLINDER

FEEINC SIISN £ Name B /QT) #¥/Remark
A 257498510007 [ Sealing part maintenance package (steer| i {554 £1,(25G 4% 11 fL-KD) 1 2.5t
1 A Piston rod assembly 1
2 A Cylinder cover 2
3 A Dust ring 57242 Pl 2
4 A U rin Uit 2
5 A 0O-ring OJFH 2
6 A O-ring OJ R 1
7 A Support ring WK 1
8 A Cylinder assembly LA R 1
9 A Bearing W 2




255098501032 %% 1 % 4 % sk/Steering wheel assembly
[

5N FISN Name L Bsc/QT #3¥/Remarks
255015510003 [ Steering wheel assembly 18x7-8-14PR(pl| ¥ 14 1% 18x7-8-14PR(7: 1) 2 i %/Optional
A 255015510004 _ | steering wheel assembly 18x7-8(solid ) | £ 14 &4 i 18x7-8(SL) 2 i#%/Optional
255015510005 | Steering wheel assembly 18x7-8(environr| 4% [ £ K 18x7-8 (#1 £1) 2 i %/Optional
1 910300200020 | Nut GB6171-M12x1.5-10 15 £}GB6171-M12x1.5-10 16
2 910400500008 _|washer GB93-12 SR HIGBI3-12 16
3 255015520002 |inner rim 4.33R P44 33R 2
255015510001 _ | Tyre (pneumatic)18x7-8-14PR # iR (F51)18x7-8-14PR 2 j#4¢/Optional
4 255015510002 [Tyre ( solid)18x7-8 HNR(5302)18x7-8 2 j#%¢/Optional
255015510006 | Tyre(environment)18x7-8 FROT{#)18x7-8 2 i %e/Optional
5 255015520001 _ |inner rim 4.33R SH4EHH4.33R 2
6 255013020001 _|Rim BoltM12x26 HARIRFEM12x26 16




255098501033 LAk # 7 %K & % E/Working cylinder mechanism

and installation

P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 255019020015 | Drain plug M20x1.5 it JEM20X1.5 1
2 910800900001 | Washer JB982-20 41 #1561 1B982-20 1
3 255019010001 _|cylinder welding AR 1
4 910400100006 _|Washer GB97.1-8-200HV - #: [ GB97.1-8-200HV 10
5 910400500006 _|Washer GB93-8 #5HLGBI3-8 10
6 910100300022 |Bolt GB5783-M8x20-8.8 15 GB5783-M8x20-8.8 10
7 255019020013 | Sealing gasket fESE Y 1
8 255019010004 [ Screen filter L
9 255019010002 | Cover plate welding R 1
10 255019020012 _|Fixing plate 2 il 2 152 1
11 255019010003 | Ol dipstick assembly AR 1
12 |256919021020 | [Fjfi Y0917 it 1




255098501034 % #%-

i% 1) I 2% B (= %)/ Multiple directional control valve (bigeminy)

NG| SEISN Name #HK BeR/QT]  #¥/Remarks
1 910100400003 | Bolt GB5786-M10x1.25x25-8.8 9% 1£GB5786-M10x1.25x25-8.8 3
2 910400500007 _|washer GB93-10 P EIGBI3-10 6
3 910400100007 _|washer GB97.1-10-200HV. P44/ GBY7.1-10-200HV 6
4 255024520024 | supporting plate AR 1
5 910100300036 _|Bolt GB5783-M10x25-8.8 421 GB5783-M10x25-8.8 3
6 255025014002 [ Multi way valve (two combined % B (- IKZSX) 1 255024510007
6 251124510002 | Multi way solenoid valve (two combined ) | 1% # IH(ZSXHL#AIE) 1
7 255024510009 [Axle ¢16x168 i Hhlip16x168 1
8 910400100005 _|washer GB97.1-6-200HV. T4/ GB97.1-6-200HV 9
9 910400500005 | washer GB93-6 3 EIGBO3-6 7
10 910100300009 |Bolt GB5783-M6x12-8.8 17 1£GB5783-M6x12-8.8 5
1 255024520018 | Transition rod SR 3
12 910600600026 _ | Split pin GBY1-3.2x20 IF L1 81GB91-3.2x20 6
13 910600700032 _ | short axle GB882-10x20c1B Hi}iGB882-10x20c1B 6
14 910300100005 | Nut GB6170-M6-10 9% £} GB6170-M6-10 2
15 910600600026 _ | Split pin GB91-3.2x20 JFI1#iGB91-3.2x20 2
16 910600700032 | Short axle GB882-10x20c1B #141GB882-10x20c1B 2
17 255024510002 |Fixed seat i 5 1
X A 18 940500200022 _|Bushing ¢12x14x20-SF-1 S (H ) @12x914x20-SF-1 2
1 19 255024520016 _ | pressing plate JEHR 1
J 20 910100300011 _|Bolt GB5783-M6x20-8.8 47 1£GB5783-M6x20-8.8 2
i * 21 910100300023 _|Bolt GB5783-M8x25-8.8 1+ GB5783-M8x25-8.8 4
1 22 910400500006 _|washer GB93-8 i EIGBI3-8 4
23 910400100006  |Washer GB97.1-8-200HV. T4 GB97.1-8-200HV 4
24 255024520001 | Fixing plate i 5L 1
25 A Axle 910x60 T 1 iip10x60 1 A g gt
26 A Spring JEH 1 A gt
27 A AXe ¢18x27.5 i H i 918x27.5 1 R
28 A Handle T 1 AR gt
29 A Dowel pin GB879.1-3x16 FLPEFIHEHIGB879.1-3x16 1 AR
30 255024510006 _|Handle assembly TRT I ER 1 41£/Inc.25-29
31 255024510001 _ | Holder welding YA 1

255024510007 4(%#525.3.1C



255098501034 % 3 # & M 3& (= 8%)/ Multiple directional control valve (bigeminy)

NG| SEISN Name #HK BeR/QT]  #¥/Remarks
32 255025020003 | Joint ek 2
33 910300100006 | NutGB6170-M8-10 #1}GB6170-M8-10 2
34 255024520017 | Connecting rod gk 2
35 940500100006 _|Bearing bushing ¢18xp16x37 K& 5918x916x37 2
36 255024510004 | Control lever welding (ifting) BYFHR G (RTH 1
37 255024520022 | Handle ball (lifting ) FHERGETH 1
38 255024510005 | Control lever welding ( slope ) IR & (TR 1
39 255024520023 _|Handle ball (slope) THER(UR) 1
40 255024520028 [sSleeve fLES 2
41 255098514001 | Solenoid Valve Assembly (24V) R (24V) 1 HREI L




255098501035 % #%-

% =) B 3% S\ (=8€)/Multiple directional control valve (trigeminy)

P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 910100400003 | Bolt GB5786-M10x1.25x25-8.8 9% 1£GB5786-M10x1.25x25-8.8 3
2 910400500007 _|washer GB93-10 P EIGBI3-10 6
3 910400100007 _|washer GB97.1-10-200HV. P44/ GBY7.1-10-200HV 6
4 255024520024 | supporting plate AR 1
5 910100300036 _|Bolt GB5783-M10x25-8.8 421 GB5783-M10x25-8.8 3
6 255025014002 [ Multi way valve (three combined; B (S HKZSX) 1 prt:3
6 251125010002 | Multi way solenoid valve (three combined | =1k % i i (ZS X Hi i % ) 1 A
7 255024510009 [Axle ¢16x168 H H 4lip16x168 1
8 910400100005 _|washer GB97.1-6-200HV. T4/ GB97.1-6-200HV 9
9 910400500005 _ |washer GB93-6 i H EIGB9I3-6 7
10 910100300009 |Bolt GB5783-M6x12-8.8 17 1£GB5783-M6x12-8.8 5
1 255024520018 | Transition rod SR 3
12 910600600026 _ | Split pin GBY1-3.2x20 IF L1 81GB91-3.2x20 9
@ 13 910600700032 _ | short axle GB882-10x20c1B Hi}iGB882-10x20c1B 9
14 910300100005 | Nut GB6170-M6-10 9% £} GB6170-M6-10 2
15 910600600026 _ | Split pin GB91-3.2x20 JFI1#iGB91-3.2x20 2
16 910600700032 _ | short axleGB882-10x20c1B #141GB882-10x20c1B 2
17 255024510002 | Fixing seat i 5 1
A 18 940500200022 | Bushing ¢12x914x20-SF-1 A TE (i )@12x914x20-SF-1 3
19 255024520016 _ | pressing plate JEHR 1
1 20 910100300011 _|Bolt GB5783-M6x20-8.8 47 1£GB5783-M6x20-8.8 2
% 21 910100300023 _|Bolt GB5783-M8x25-8.8 1+ GB5783-M8x25-8.8 4
22 910400500006 _|washer GB93-8 L GBY3-8 4
23 910400100006 | washer GB97.1-8-200HV V- 4 [ElGB97.1-8-200HV. 4
24 255024520001 | Fixing plate i 5L 1
25 A Axle 910x60 T 1 iip10x60 1 A g gt
26 A Spring JEH 1 A gt
27 A Ade ¢18x27.5 i H 4ip18x27.5 1 R
28 A Handle T 1 AR gt
29 A Dowel pin GB879.1-3x16 FLPEFIHEHIGB879.1-3x16 1 AR
30 255024510006 _|Handle assembly TRT I ER 1 41£/Inc.25-29
31 255024510001 _ | Holder welding TS 1

255025010002:%(%#/525.3.1C



255098501035 % #%-

% =) B 3% S\ (=8€)/Multiple directional control valve (trigeminy)

5 ING SN Name M BeR/QT]  #¥/Remarks
32 255025020003 | Joint ek 3
33 910300100006 | Nut GB6170-M8-10 #1}GB6170-M8-10 3
34 255024520017 _|Linking rod SEPEFT 3
35 940500100006 _ [Bearing ¢18xp16x37 Jiiih /& £918x16x15 3
36 255024510004 | Control lever welding (ifting) BRI 1
37 255024520022 | Handle ball (lifting ) FHERGETH 1
38 255024510005 _ | Control lever welding (slope; IR (iRY) 1
39 255024520023 _|Handle ball(slope) TR 1
40 255025010001 | Control lever welding ( accessory 1) BYFHEG(RHAL) 1
41 255025020002 |Handle ball (accessory 1) THER(E 1) 1
42 255024520028 _[Sleeve I 15029xD16x38 1
43 910800100003 [0 ring 17x2.65 OJt-117x2.65 2
44 255023520033 | Joint8-M20x1.5-M16x1.5-60° % %5(#1)8-M20xL 5-M16x1.5-60° 2
15 255098514001 | Solenoid Valve Assembly (24V) A (24V) 1 R




255098501036 % 5 3% re A £k Sk (W9 8 )/Multiple directional control

valve(four joint)

P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 910100400003 | Bolt GB5786-M10x1.25x25-8.8 9% 1£GB5786-M10x1.25x25-8.8 3
2 910400500007 _|washer GB93-10 P EIGBI3-10 6
3 910400100007 _ | Washer GB97.1-10-200HV P4 #/GB97.1-10-200HV 6
4 255024520024 | supporting plate AR 1
5 910100300036 _|Bolt GB5783-M10x25-8.8 42 1 GB5783-M10x25-8.8 3
6 255025514002 _ [ Multi way valve (four combined; % B 19 (VY 3K) 1 prit:d
6 251125510002 [Multi way solenoid valve (three combined | P4 £ 18 (ZSX LR H) 1 it
7 255024510009 | Axle ¢16x168 H H 4lip16x168 1
8 910400100005 _ |washer GB97.1-6-200HV T4 GB97.1-6-200HV. 9
9 910400500005 _ |washer GB93-6 i H EIGB9I3-6 7
10 910100300009 _|Bolt GB5783-M6x12-8.8 42 1 GB5783-M6x12-8.8 5
1 255024520018 | Transition rod SR 4
12 910600600026 _|spiit pin GBI1-3.2x20 JFH14iGB91-3.2x20 12
13 910600700032 _ | Short axle GB882-10x20c1B. Hi}iGB882-10x20c1B 12
14 910300100005 | Nut GB6170-M6-10 9% £} GB6170-M6-10 2
15 910600600026 _ | spiit pin GB91-3.2x20 JFI141GB91-3.2x20 2
16 910600700032 _ | Short axle GB882-10x20c1B. #141GB882-10x20c1B 2
17 255024510002 | Fixing seat it e 1
A 18 940500200022 _ | Bushing ¢12xp14x20-SF-1 S 453 H )@12x914x20-SF-1 4
19 255024520016 _ | pressing plate JEHR 1
20 910100300011 _|Bolt GB5783-M6x20-8.8 42 1 GB5783-M6x20-8.8 2
. 21 910100300023 _|Bolt GB5783-M8x25-8.8 1+ GB5783-M8x25-8.8 4
22 910400500006 _|washer GB93-8 L GBY3-8 4
23 910400100006 | washer GB97.1-8-200HV V- 4 [ElGB97.1-8-200HV. 4
24 255024520001 | Fixing plate el 1
25 A Axle 910x60 T 1 iip10x60 1 A g gt
26 A Spring JEH# 1 A gt
27 A Ade ¢18x27.5 i H i 918x27.5 1 R
28 A Handle T 1 A gt
29 A Dowel pin GB879.1-3x16 FLPEFIHEHIGB879.1-3x16 1 AR
30 255024510006 _|Handle assembly TRT I ER 1 41£/Inc.25-29
31 255024510001 _|Holder welding TS 1

255025510002(%#/525.3.1C



255098501036 % #% 3% r I £k Sk (W9 8 )/Multiple directional control valve(four joint)

BN /SN Name £HK BeR/QT]  #¥/Remarks

32 255025020003 | Joint Bk 4

33 910300100006 | Nut GB6170-M8-10 15 £}GB6170-M8-10 4

34 255024520017 | Connecting rod A 4

35 940500100006 Bearing bushing 18x@16x37 Jeihil i E18xp16x15 4

36 255024510004 | Control lever welding((ifting ) BRI 1

37 255024520022 _|Handle ball(ifting) FHERGETH 1

38 255024510005 | Control lever welding(slope ) IR & (TR 1

39 255024520023 _|Handle ball (slope) TR 1

40 255025010001 | Control lever welding(accessory 1) BYFHEG(RHAL) 1

41| 255025020002 |Hande ball( accessory 1) FHER(AR)

42 255025510001 | Control lever welding ( accessory 2) BYFHE S (R H2) 1

43 255025520002 |Handle ball (accessory 2) THiER(E H2) 1

44 910800100003 Oring 17x2.65 OJER-417x2.65 4

45 255023520033 [ Joint 8-M20x1.5-M16x1.5-60° $%3(1#)8-M20x1.5-M16x1.5-60° 4

46 255098514001 | Solenoid Valve Assembly (24V) LR I K (24V) 1 FL G I 1

1




255098501037 & /& & #/Hydraulic system
RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
1 255023510005 _ | Joint 25-G1-¢32 3 (1 5)25-G1-932 1
2 911000600006 _|Hose clamp QC/T390-(40-45) 15 §5QC/T390-(40-45) 2
3 255023520008 _|Rubber hose TR (Beith) 1
4 911000600003 _|Hose clamp QC/T390-(22-26) 5 §5QC/T390-(22-26) 2
5 255023520006 | Qil return hose ¢23x913x3600 711 923x@13x3600 1
6 911000600004 _|Hose clamp QC/T390-(34-38) 5 #5QC/T390-(34-38) 4
7 255023520013 | Qil return hose ¢35x925x1900 35xp25x1900 1
8 910800100002 _|Oring 13.2x2.65 OJY-1413.2x2.65 2
9 255023520034 _ | Joint 8-2xM16x1.5-60° $53<(E1)8-2xM16x1.5-60° 2
10 255023520002 _ | Hydraulic hose assembly 8-L2700-1SC-6| i/ & i (5%)8-L2700-1SC-60° 1
11 255023520001 _ | Hydraulic hose assembly 8-L3000-1SC-6| i ¥ & /i (5#)8-L3000-1SC-60° 1
12 255023520004 | Hydraulic hose assembly (90°)13-L2750-1 it/ & &(90°)13-L2750-2SC-601 1
13 255023520035 | Joint12-G1/2-M22x1.5-60° I (BUE)12-G1/2-M22x1.5-60°] 1
14 255023520022 _ | Transition steel pipe SN 1
15 910400100005 _|washer GB97.1-6-200HV. T4/ GB97.1-6-200HV 2
16 910400500005 | Washer GB93-6 i EIGBI3-6 2
17 910200200036 _ | Screw GB70.1-M6x20-8.8 4741 GB70.1-M6x20-8.8 2
18 255023510002 _ | Joint 16-M22x1.5-925 P53k (F 6 75)16-M22x1.5-925 1
19 255023520021 | Rubber tube SR 1
20 255023510007 [ Joint 8-M18x1.5-M16x1.5-60° 3% (E 75)10-M20x1.5-M16x1.5-| 3
21 255023520033 [ Joint 11-M18x1.5-0 F% 3k (85 95)11-M20x1.5-0 1
22 255023510003 [ Joint 6-G1/4-M14x1.5-60° $3% (Bl 77)6-G1/4-M14x1.5-60° 1
23 255023520003 _ | Hydraulic hose assembly (90°)6-L1420-1| i/ i 4 #(90°)6-L1420-1SC-60° | 1
24 255023520005 | Hydraulic hose assembly (90°)8-L1420-1: it [ i i (90°)8-L1420-1SC-60° 1
25 910800100015 | Oring 19x2.65 OJE - 14419x2.65 1
26 255023520030 _ | Joint 12-2xM22x1.5-60° $3%()12-2xM22x1.5-60° 1
27 255023520033 _ | joint 8-M20x1.5-M16x1.5-60° %35 (¥)8-M20x1.5-M16x1.5-60° 1
28 250523510001 | Joint 7-2xM14x1.5-M16x1.5-60° () 7-2xM14x1.5-M16x1.5-6) 2
29 910800100003 | Oring 17x2.65 OJE - 4417x2.65 3
30 255023510001 | Joint 6-M12x1.5-M14x1.5-60° ) (BUET)6-M12x1.5-M14x1.5-6] 1
31 255044020122 | Joint 12-M20x1.5-M22x1.5-60° %35 (F1)12-M20x1.5-M22x1.5-60° 1




255098501037 & /& & #/Hydraulic system
SHIISN Name 2F Bsc/QT Z¥E/Remarks
255023520082 _ | Joint 6-M20x1.5-M14x1.5-60° 433K (11)6-M20x1.5-M14x1.5-60° 1
255023520017 | Hydraulic hose assembly 6-L1000-1SC-6| i Tk U%%6-L1000-1SC-60° 1
255023520018 |Hydraulic hose assembly 6-L1100-1SC-6| i/ %(5#)6-L1100-1SC-60° 1
255023520007 | Joint 6-G1/4 —M14x1.5-60° $3(11)6-G1/4—M14x1.5-60° 3
910800100021 _|Oring 11.2x2.65 4
255023520027 | Rubber hose fixing block 1
255028520034 | Rubber hose fixing block 2
910200200060 _ | Screw GB70.1-M8x35-8.8 1
255023520012 [Hydraulic hose assembly 6-L500-1SC-60) i %(¥1)6-L500-1SC-60° 1
255023520016 | Hydraulic hose assembly 6-L600-1SC-60| i S5 RU%L6-L600-1SC-60° 1
255023520019 | Joint 8-G1/4-M16x1.5-60° 23k (71)8-G1/4-M16x1.5-60° 1




NELA TR GRARITE) /Mast lifting pipeline (standard mast)

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks

1 255044020043 |Hoop i 6

2 921600400002 [ strip 8x300 4L78x300 4

3 255044020042 | Press plate 4

4 900200301004 | Oil return hose1L=620 2 H=2000

4 900200301004 | Oil return hose1L=870 2 H=2500
= 4 900200301004 _|Oil return hose1L.=1120 13 1L=1120 2 H=3000

4 900200301004 | Ol return hose1L=1270 i £ 1L=1270 2 H=3300

4 900200301004 | Oil return hose1L=1370 2 H=3500

4 900200301004 | Oil return hose1L=1420 E1 i £ 1L=1420 2 H=3600

4 900200301004 _|Oil return hose1L.=1470 513 1L=1470 2 H=3700

4 900200301004 | Oil return hose1L=1620 [l 1L =1620 2 H=4000

4 900200301004 | Oil return hose1L=1770 5l 8 1L=1770 2 H=4300

4 900200301004 | Oil return hose1L.=1920 51315 1L =1920 2 H=4500

4 900200301004 | Oil return hose1L=2120 fe 31 B 1L =2120 2 H=5000

4 900200301004 | Oil return hose1L=2370 51315 1L=2370 2 H=5500

4 900200301004 | Oil return hose1L=2620 fe1 31 B 1L =2620 2 H=6000

5 255044020118 | Joint 1

6 255044020150 _ [Hydraulic hose assembly 15-L360-2SC-6| i S (#)15-L360-2SC-60° 1

7 950700300002 | Speed limit valve XSF-F16L-48 IR 9 XSF-F16L-48 1

8 910800100040 | Oring -out 24x2.4 OJYE-5124x2.4 1

9 255044010040 | Joint k(i) 1

10 255044020013 [Hydraulic hose assembly (135°)15-L740-2| ifiF i £ (135°)15-L740-2SC-60 1

11 921600400003 _ [ Strip P-N156-00646 SLH7 (47 11)P-N156-00646 2

12 900200301004 _ | Qil return hose2 L=1520 Jel i 2 L=1520 1 H=2000

12 900200301004 [l return hose2 L=1770 [Flih 2 L=1770 1 H=2500

12 900200301004 {0l return hose2 L=2020 182 L=2020 1 H=3000

12 900200301004 [ Oil return hose2 L=2170 [Flih 2 L=2170 1 H=3300

12 900200301004 [0l return hose2 L=2270 182 L=2270 1 H=3500

12 900200301004 [ Oil return hose2 L=2320 Al 2 L=2320 1 H=3600

12 900200301004 [0l return hose2 L=2370 182 L=2370 1 H=3700

12 900200301004 | Oil return hose2 L=2520 732 L=2520 1 H=4000




NELA TR GRRIME) Mast lifting pipeline (standard mast)

5 INC] HTISN Name L Bsc/QT &¥/Remarks

12 900200301004 [l return hose2 L=2670 [F3h352 L=2670 1 H=4300
12 900200301004 [ Oil return hose2 L=2820 [53Hh 2 L=2820 1 H=4500
12 900200301004 [l return hose2 L=3020 [F3h352 L=3020 1 H=5000
12 900200301004 [ Oil return hose2 L=3270 5312 L=3270 1 H=5500
12 900200301004 [l return hose2 L=3520 [F3h2 L=3520 1 H=6000
13 256898520001 | Explosion-proof valve 9 1 1

14 900200301004 _ [Oil return hose3 L=2000 [E13 3 1=2000 1




MREA TR (%2 8 §)/Mast lifting pipeline(two stage full free lift)
RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
1 255043529001 [ Joint 12-2xM22x1.5-60° 3 (BUE 55)12-2xM22x1.5-60° 1
255043520009 _ |Hydraulic steel pipe L=760 RN TL=760 1 H=2000
255043520010 _ [Hydraulic steel pipe L=1010 RN FL=1010 1 H=2500
o 255043520011 _ [Hydraulic steel pipe L=1300 AT L=1300 1 H=3000
=) 255043520012 |Hydraulic steel pipe L=1460 AR FL=1460 1 H=3300
255043520013 _ [Hydraulic steel pipe L=1610 A E 1 H=3500
) 255043520013 | Hydraulic steel pipe L=1610 MR 1 H=3600
g”/@ B 2 255043520013 _ | Hydraulic steel pipe L=1610 R L=1610 1 H=3700
255043520014 |Hydraulic steel pipe L=1850 1 H=4000
1 255043520015 _| Hydraulic steel pipe L=2010 1 H=4300
255043520016 | Hydraulic steel pipe L=2110 1 H=4500
255043520017 _ [Hydraulic steel pipe L=2360 1 H=5000
255043520018 | Hydraulic steel pipe L=2710 MR 1 H=5500
255043520019 [Hydraulic steel pipe L=2960 RN L=2960 1 H=6000
3 255044520132 _|Hose clamp i g 1
4 910200200038 | Screw GB70.1-M6x25 25T GB70.1-M6x25 1
5 255044020119 | Hydraulic hose assembly 15-L395-2SC-6 %(1)15-L.395-2SC-60° 1
6 255044020150 _ [Hydraulic hose assembly 15-L360-2SC-6] i J4(F)15-L 360-25C-60° 1
7 950700300002 Speed limit valve XSF-F16L-48 PR | XSF-F16L-48 1
8 910800100004 | Oring 18x2.65 OJF[E-118x2.65 1
9 255044010040 Joint =5 1
10 255044020013 [Hydraulic hose assembly (135°)15-L740-| il [F 5 & (135°)15-L740-25C-60 1
11 255043520022 | Joint 12-M27x1.5-M22x1.5-60° F%3k (E 55)12-M27x1.5-M22x1.5- 1
12 255044020122 | Joint M20x1.5-M22x1.5 4% 3% (#)M20x1.5-M22x1.5 1
13 910800100003 OJE - 4417x2.65 3

Oring 17x2.65




NMELATR (Z4 £ § &)/Mast lifting pipeline(three stage full free lift)
NG| @EYSN Name 2 BeE/QT]  a¥ERemarks
1 255044520081 Bushing [oESS 1
KA /A 255044520084 | Hydraulic hose assembly 15-L1910-2SC- | ifi/1: ¥ & il (£1)15-L1910-2SC-60° 1 H=3600
(\;‘\ \| 3 255044520071 | Hydraulic hose assembly 15-L2180-2SC-| i/ ¥ 44 14(1)15-L2180-25C-60° | 1 H=4000
X'X/‘:/J/i 255044520072 [Hydraulic hose assembly 15-L2430-2SC-| ifi H ¥ i ili(11) 15-L2430-2SC-60° 1 H=4350
- all - 255044520073 | Hydraulic hose assembly 15-L2530-2SC-| i/ ¥ 44 1#(1)15-L2530-25C-60° | 1 H=4500
il ml o A 255044520074 | Hydraulic hose assembly 15-L2730-25C-| i/ 44 (11)15-L2730-25C-60° | 1 H=4700/4800
T Ha 255044520075 | Hydraulic hose assembly 15-L3015-2SC-| i/ ¥ 4 /#(#1)15-L3015-25C-60° | 1 H=5000
| i 255044520076 | Hydraulic hose assembly 15-L3480-25C-| i ¥ 44 fi(#1)15- 3480-25C-60° | 1 H=5400/5500
’j T~ 255044520077 | Hydraulic hose assembly 15-L3950-2SC-| ¥ R(71)15-L3950-25C-60° | 1 H=6000
A T 255044520124 _|Hydraulic hose assembly 15-L4410-25C- i S (E)15-14410-25C-60° | 1 H=6500
! i 253044520063 _ | Hydraulic hose assembly 15-L4550-2SC-| ¥ HUR(P1)15-L4550-25C-60° [ 1 H=7000
1 3 255044520096 |pulle H0120x36( i 1
/ M- 4 910400100008 _ [washer GB97.1-12-200HV T34 61GB97.1-12-200HV 1
[ I g 5 | 910400500008 |washer GB93-12 51 £ GB93-12 1
i 6 910100300054 [Bolt GB5783-M12x50-8.8 %1+ GB5783-M12x50-8.8 1
7 255044020043 |Hoop 13 413 5
8 921600400002 | strip 8x300 L#8x300 6
9 255044020042 _|press plate JEAR 6
10 255044510020 _ |Hydraulic steel pipe welding WUEAREIR A 1
1 910400500006 _ [washer GB93-8 S EIGB9I3-8 5
12 910100300022 _|Bolt GB5783-M8x20-8.8 i 12GB5783-M8x20-8.8 3
13 255044520083 | Hydraulic hose assembly 15-L530-25C-6 i 5 44 fi( £1)15-L 530-28C-60° 1
14 255044510021 | Hydraulic steel pipe welding BRRE RS 1
15 910800100003 _ [Oring 17x2.65 OJEME-1917x2.65 2
16 256898520001 | Explosion-proof valve Bk 1
17 255044520067 | Hydraulic hose assembly 15-L330-2SC-6 | il 4 i (#)15-L330-2SC-60° 1
18 255023520030 | Joint 12-2xM22x1.5-60° 4535 (1) 12-2xM22x1.5-60° 2
19 255044010040 [ Joint il 1
20 255044520080 Joint ARk 1
o 900200301004 _|Oil return hose L=655 131l £L=655 1 H=3600
900200301004 | Oil return hose L=780 [ 3145 =780 1 H=4000




NMELA TR (Z4 £ § &)/Mast lifting pipeline(three stage full free lift)

P 5INC] FISN Name L Bsc/QT &¥/Remarks
900200301004 | Oil return hose L=830 713 #1L.=830 1 H=4350
900200301004 | Oil return hose L=930 5334 EFL=930 1 H=4500

21 900200301004 | Qil return hose L=1075 ] #L=1075 1 H=4700/4800
900200301004 _|Oil return hose L=1310 53 FL.=1310 1 H=5000
900200301004 _|Oil return hose L=1540 111 #1L=1540 1 H=5400/5500

22 255044020118 | Joint SioN 1
900200301004 | Ol return hose L=1195 1 H=3600
900200301004 | Oil return hose L=1320 1 H=4000
900200301004 | Oil return hose L=1370 1 H=4350

23 900200301004 _|Oil return hose L=1470 1 H=4500
900200301004 | Oil return hose L=1615 1 H=4700/4800
900200301004 | Oil return hose L=1850 1 H=5000
900200301004 | Oil return hose L=2010 1 H=5400/5500

24 921600400003 _ | Strip P/N 156-00646 AL PIN 156-00646 2

25 910400100006 | Washer GB97.1-8-200HV. T4 GB97.1-8-200HV. 3

26 910100300020 _|Bolt GB5783-M8x16-8.8 11+ GB5783-M8x16-8.8 2

27 252144519002 | Three joint welding SR 1

28 950700300002 | Speed limit valve XSF-F16L-48 IR I8 XSF-F16L-48 1

29 252144529003 | Hydraulic hose assembly 15-L800-2SC-6 i [ i & 1 (71)15-L.800-2SC-60° 1

30 255043520022 | Joint 12-M27x1.5-M22x1.5-60° k(BUE7)12-M27x1.5-M22x1.5- 1

31 910800100004 _|0ring 18x2.65 OJFM-14118x2.65 2

32 254143529503 | Hydraulic hose assembly 15-L560-2SC-6| ifii [ & i (#)15-L560-2SC-60° 1

33 255044020151 | Joint 12-2xM22x1.5-60° F%3k (B 95)12-2xM22x1.5-60° 1




WBBAEBEE (EIE) /Side shifter and pipeline installation (standard mast)

5 ING SEEISN Name #HK BeR/QT]  #¥/Remarks

1 910100100056 _ [Bolt GB5782-M12x90-8.8 15 F:GB5782-M12x90-8.8 1

2 910400500008 _ |washerGB93-12 PAUIEIGBI3-12 1

3 910400100008 _ [washer GB97.1-12-200HV ¥ GB97.1-12-200HV 1

4 255030520022 | Bush $22xd13x56 HED22xP13x56 1

5 255030520021 | pulley 9110x27 HHO110x27 (3 4) 2

6 910200200059 [ ScrewGB70.1-M8x30-8.8 1547 GB70.1-M8x30-8.8 2

7 910400500006 _ |washer GB93-8 P #IGBI3-8 6

8 255028520034 | Rubber pipe lump 5 e 2

9 255028520035 | pipe press fixedly piank SR 2
255028520046 |Hydraulic hose assembly (90°)10-L2950- 1/%(90°)10-L2950-1SC-601 2 H=2000
255028520047 _ | Hydraulic hose assembly (90°)10-L3450-| i /R 5 /4(90°)10-L3450-15C-60 2 H=2500
255027520011 _ |Hydraulic hose assembly (90°)10-L4050- | it & (90°)10-L4050-1SC-601 2 H=3000
255027520012 | Hydraulic hose assembly (90°)10-L4250- | ifi F i #1(90°)10-L4250-1SC-60{ 2 H=3300
255027520013 [Hydraulic hose assembly (90°)10-L4400- ifi F i 4 (90°)10-L4400-1SC-60 2 H=3500
255027520001 | Hydraulic hose assembly (90°)10-L4500- | ifi F £ #1(90°)10-L4500-1SC-60{ 2 H=3600

10 255027520014 | Hydraulic hose assembly (90°)10-L4650- | it/ # i (90°)10-L4650-1SC-60 2 H=3700
255027520015 | Hydraulic hose assembly (90°)10-L5050- | ifi F i #(90°)10-L5050-1SC-60{ 2 H=4000
255027520016 [Hydraulic hose assembly (90°)10-L5350- ifi F i 4 (90°)10-L5350-1SC-60 2 H=4300
255027520017 [Hydraulic hose assembly (90°)10-L5550-| it/ 5 £ /%(90°)10-L5550-1SC-60 2 H=4500
255027520018 [Hydraulic hose assembly (90°)10-L6150- ifi F i £ (90°)10-L6150-1SC-60 2 H=5000
255027520019 | Hydraulic hose assembly (90°)10-L6650- | ifi / i #/(90°)10-L6650-1SC-60{ 2 H=5500
255027520020 [Hydraulic hose assembly (90°)10-L7150- ifi F i £ %(90°)10-L7150-1SC-60 2 H=6000

1 255029020024 _ | Joint 8-2XM16x1.5-60° k(B 75)8-2xM16x1.5-60° 2

12 254127520001 fixedly piank LA 1

13 910400100006 | washer GB97.1-8-200HV. T4 GB97.1-8-200HV 2

14 910800100042 [Oring 13.6x2.4 OJYME-4113.6x2.4 2

15 255042520101 | Hydraulic hose assembly (90°)10-L500-1{ i & 5 & %(90°) 10-L500-1SC-60°- 2
255042510004 _ |side shifter assembly(LH) S 3 4R (LH) 1 #/optional

16 255042510001 _|Side shiifter assembly(LD) {1 28 2UR(LD) 1 i
255042510002 _ |side shifter assembly(CASCADE) S 28 4 R IER ) 1 i#4</optional




WO BAEBEE (4% AW) /Side shifter and pipeline installation(two stage full free)
RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
1 910300500006 | Nut GB889.1-M12-10 42 £}GB889.1-M12-10 1
2 910400100008 | Washer GB97.1-12-200HV 4 FGBY7.1-12-200HV 1
3 255028520043 _|plate EE11)3 1
4 255030520021 [Pulley 110x27 T @110x27 (HA) 2
5 255030520022 _|Bushing ®22x®13x56 1 D22xP13x56 1
6 910100100058 | BoltGB5782-M12x100-8.8 i1 GB5782-M12x100-8.8 1
7 910400500006 [washer GB93-8 i34 GB9I3-8 1
8 910200200057 _ | Screw GB70.1-M8x20-8.8 1] GB70.1-M8x20-8.8 7
255028510001 [Groove welding L=670 SRR £1L=670 1 H=2000
255028510002 | Groove welding L=840 S £5L=840 1 H=2500
9 255028510003 | Groove welding L=1090 SR £1.=1090 1 H=3000
255028510004 | Groove welding L=1240 Sh R £5L=1240 1 H=3300/3500
255028510005 | Groove welding L=1390 4 GHER 121390 1 H=3600/3700
255028510006 | Groove welding L=1640 SR £1=1640 1 H=4000
10 255028520052 |Press plate TEhT 2
11 910200200039 | Screw GB70.1-M6x30-8.8 1T GB70.1-M6x30-8.8 2
252030520016 | Hydraulic hose assembly 10-L2220-1SC-| i ¥ # R (F1)10-L.2220-1SC-60° | 2 H=2000
254130520009 |Hydraulic hose assembly 10-L2470-1SC-|ifi/ # & il(#1)10-L2470-1SC-60° 2 H=2500
12 263028520010 | Hydraulic hose assembly10-L2940-1SC-€ il F i £ i (£1)10-L2940-1SC-60° 2 H=3000
255030520013 [Hydraulic hose assembly 10-L3180-1SC- | ifi F i & (1) 10-L3180-1SC-60° 2 H=3300/3500
254128520039 | Hydraulic hose assembly 10-L3250-1SC-| i/ ¥ # R (F1)10-L3250-1SC-60° | 2 H=3600/3700
255028520059 | Hydraulic hose assembly 10-L3600-1SC-| i/ & & i (#)10-L3600-1SC-60° | 2 H=4000
255028510011 | Groove welding L=545 SRR 5 1L=545 1 H=2000
255028510012 | Groove welding L=670 WG HE 51L=670 1 H=2500
13 255028510013 [Groove welding L=795 PR 51=795 1 H=3000
255028510014 | Groove welding L=870 WS HE £51=870 1 H=3300/3500
255028510015 | Groove welding L=920 PR 51=920 1 H=3600/3700
255028510016 | Groove welding L=960 S HE £51=960 1 H=4000
14 921600400002 _ | strip 8x300 L 178x300 2
15 255028510022 _ |Transition steel pipe SN 1
16 255030520026 _ |pulley frame P 1




MEBATREE (=442 8d) /Side shifter and pipeline installation(two stage full free)
BN /SN Name #HK BeR/QT]  #¥/Remarks
17 910100100072 [Bolt GB5782-M16x60-8.8 15 F:GB5782-M16x60-8.8 1
18 910400100010 _ [washer GB97.1-16-200HV 24 [/GB97.1-16-200HV 1
255028520008 | Hydraulic hose assembly 10-L1030-1SC-|ifiJE % 4% (11)10-L1030-1SC-60° | 2 H=2000
255028520009 [Hydraulic hose assembly 10-L1280-1SC-|ifi /¥ & ili(11) 10-L1280-1SC-60° 2 H=2500
255028520010 | Hydraulic hose assembly 10-L1470-1SC-| il Hi i 5 (1) 10-L1470-1SC-60° 2 H=3000
19 255028520011 | Hydraulic hose assembly 10-L1620-1SC-| ik /§ #)10-L1620-15C-60° | 2 H=3300
255028520012 | Hydraulic hose assembly 10-L1730-1SC-| /R 4 (#)10-L1730-1SC-60° | 2 H=3500
255028520013 [Hydraulic hose assembly 10-L1550-1SC- | ifi F i i (1) 10-L 1550-1SC-60° 2 H=3600/3700
255028520015 [Hydraulic hose assembly 10-L1770-1SC-| i /E 5 # % (11)10-L1770-1SC-60° | 2 H=4000
20 255042520101 | Hydraulic hose assembly (90°)10-L500-L{ ifi /k & #(90°)10-L500-1SC-60°>-| 2
21 255029020024 [ Joint 8-2XM16x1.5-60° 3k (BE 95)8-2XM16X1.5-60° 2
22 910400500006 | Washer GB93-8 S EIGB9I3-8 1
22 910100300025 _ [Bolt GB5783-M8x35-8.8 15 F:GB5783-M8x35-8.8 2
23 910800100042 | Oring 13.6x2.4. OJF[E-4113.6x2.4 2
24 255042510004 _ |side shifter assembly(LH) DS 2R B (LH) 1 i ¥¢/optional
24 255042510001 _ |side shifter assembly(LD) RS % AR(LD) 1 i#45/optional
24 255042510002 |side shiffter assembly(CASCADE) DR AR BRI R 1 J/optional
25 910200200060 _ [Screw GB70.1-M8x35-8.8 25T GB70.1-M8x35 1
26 255028520035 _ |pipe press fixedly piank AR 1
27 255028520034 _ |Hose fixing bloke I 52 1
28 910400200005 _ [washer GB96.1-12-200HV K21 GB96.1-12-200HV 2




MEBRTREE (=44 8 &)/Side shifter and pipeline installation(three stage full free)

NG| @EYSN Name 2 BeE/QT]  a¥ERemarks
1 910100100048  [BoltGB5782-M12x50-8.8 8 HGB5782-M12x50-8.8 1
2 910400500008 _ [washer GB93-12 PAUIEIGBI3-12 1
3 910400100008 _ [washer GB97.1-12-200HV ¥ GB97.1-12-200HV 2
4 255030520020 _|Pulley ® x36 120 (dual slot) 120364 1
255023520036 [Hydraulic hose assembly 10-L1800-1CS-| ifi /i #4 % (11)10-L1800-1SC-60° | 1 H=3600
255030520001 | Hydraulic hose assembly 10-L2060-1CS- |k /§ H(11)10-L2060-15C-60° | 1 H=4000
255030520002 [Hydraulic hose assembly 10-L2310-1CS-| i £ % (11)10-L2310-1SC-60° | 1 H=4350
255030520003 [Hydraulic hose assembly 10-L2410-1CS- | ifi /F ¥ & (1) 10-L2410-1SC-60° 1 H=4500
s 255030520004 | Hydraulic hose assembly 10-L2610-1CS-|i %(F)10-L.2610-1SC-60° | 1 H=4800/4700
255030520005 _ |Hydraulic hose assembly 10-L2900-1CS-| f R (#1)10-L2900-1SC-60° 1 H=5000
255030520006 | Hydraulic hose assembly 10-L3370-1CS-| 4R (F1)10-L3370-1SC-60° | 1 H=5500/5400
255030520007 _ |Hydraulic hose assembly 10-L3840-1CS-|i f R (#1)10-L3840-1SC-60° 1 H=6000
263030520008 _|Hydraulic hose assembly 10-L4330-1CS-|i %(£1)10-L4330-1SC-60° | 1 H=6500
275228011001 | Hydraulic hose assembly 10-L4650-1CS-|ifii % i & i (¥) 10-L4650-1SC-60° 1 H=7000
6 255030520023 | Bushing WL 1
7 910100100058 | Bolt GB5782-M12x100-8.8 1} GB5782-M12x100-8.8 1
8 255028520043 Chain plate PR 1
9 255030520021 [Pulley 110x27 T @110X27(HLH 2
255029020011 _|Hydraulic hose assembly 10-L1260-1CS-| % K(F)10-L1260-15C-60° | 2 H=3600
255029020014 _ |Hydraulic hose assembly 10-L1340-1CS-|ifi [ &4 (¥)10-L1340-1SC-60° H=4000
255029020012 _|Hydraulic hose assembly 10-L1410-1CS-|i %(F)10-L1400-1SC-60° | 2 H=4300
255030520037 _ |Hydraulic hose assembly 10-L1500-1CS-|i L ()10-L1500-1SC-60° 2 H=4500
10 255028520011 | Hydraulic hose assembly 10-L1620-1CS- | J8(#)10-L1620-1SC-60° 2 H=4800/4700
255030520024 |Hydraulic hose assembly 10-L1720-1CS-|i 2 H=5000
255028520048 | Hydraulic hose assembly 10-L1950-1CS-|if &, 2 H=5500/5400
254130540001 |Hydraulic hose assembly 10-L2190-1CS-|i JEA(1)10-L2190-1SC-60° 2 H=6000
256531020701 |Hydraulic hose assembly 10-L2430-1CS-| il F & & () 10-L2430-1SC-60° 2 H=6500
255030520004 |Hydraulic hose assembly 10-L2610-1CS- Lf(1)10-L2610-1SC-60° 2 H=7000
1 255030520022 | Bush $22x$13x56 # £:022x13x56 1
12 910400100008 _ |washer GB97.1-12-200HV. 44 GB97.1-12-200HV 2
13 910300500006 _ [Nut GB889.1-M12-10 i £GB889.1-M12-10 1




MEBRTREE (=44 8 &)/Side shifter and pipeline installation(three stage full free)

JFHING| _ SBH/SN Name 2% BR/QT]  #¥/Remarks
14 910100100072 [Bolt GB5782-M16x60-8.8 812GB5782-M16x60-8.8 1
15 910400100010 _ [washer GB97.1-16-200HV. P4/ GB97.1-16-200HV 1
16 255030520026 | pulley frame TR 1
17 255028510022 _ | Transition steel plate T 1
18 910400100006  |Washer GB93-8 WA E GBO3-8 5
19 910100300022 _ |Bolt GB5783-M8x20-8.8 #1£GB5783-M8x20-8.8 5
272344029001 _|Hydraulic hose assembly 10-L300-1CS-6| U/ ¥ 4 /#( £1)10-L300-1SC-60° 2 H=3600
20 255030520008 | Hydraulic hose assembly 10-L360-1CS-6| il [ & i (#)10-L360-1SC-60° 2 4000<H<=5000
255030520009 | Hydraulic hose assembly 10-L610-1CS-6| U/ ¥ 4 /#( £1)10-L610-1SC-60° 2 H>5000
21 255042520101 [Hydraulic hose assembly (90°)10-L500-1! ifé /£ i & ik(90°)10-L500-1SC-60°>-| 2
22 255029020024 | Joint 8-2XM16x1.5-60° 53K (HiE 75)8-2xM16x1.5-60° 2
23 910100300025 _ [Bolt GB5783-M8x35-8.8 51+ GB5783-M8x35-8.8 2
24 910400500006 | washer GB97.1-8-200HV T ##GB97.1-8-200HV 5
2 255030520019 _ [Hydraulic steel pipe welding 2 AR 1
26 255030520017 | Hydraulic hose assembly 10-L1450-1SC- i i il (#1)10-L1450-1SC-60° 2
27 255028520034 [Hose fixing bloke M E B 2
28 910200200060 _ |Screw GB70.1-M8x35-8.8 4847 GB70.1-M8x35-8.8 1
29 255030520018 _ | Hydraulic steel pipe welding MRS 1
30 910800100042 [Oring 13.6x2.4 OJEH-4413.6x2.4 2
255042510004 _ |side shifter assembly(LH) DES 3 B R(LH) 1 i#24/optional
3 255042510001 _|side shiifter assembly(LD) I 2 5UR(LD) 1 3 opi
255042510002 _ |side shifter assembly(CASCADE) DR B SRR R4 1 i#24/optional
32 910400200005 |washer GB96.1-12-200HV. K3 GBY6.1-12-200HV 2
33 255028520035 _ |pipe press fixedly piank IR 2




EGEL EIEC

> 8 §)/Double a

dditional pipeline (three-stag

e full freedom)

¥ o5 ¥
Y 12
4 G
» r fy \~ =
Iy 3 i
w1

RN ] SHIISN Name IZ 3 Bsc/QT Z¥E/Remarks
1 910400100006 |Washer GB97.1-8-200HV “F# | GB97.1-8-200HV 5
2 910400500006  [WasherGB93-8 H L EIGBI3-8 8
3 910100300022  |Bolt GB5783-M8x20-8.8 15 F:GB5783-M8x20-8.8 7
4 255030520021 | Pulley ®110x27 110527 (L AH) 4
5 255030520022 | Bush®20x®13x56 42 D20xP13x56 1
6 910400200005 | Washer GB96.1-12-200HV K2 GBY6.1-12-200HV 2
7 910100100056  |Bolt GB5782-M12x90-8.8 15 F:GB5782-M12x90-8.8 1
8 255029020015  |Hose baffle 1
9 255029020015  |Hydraulic hose assembly 10-L1560-1SC- |3 #(1)10-L1560-1SC-60° 2 H=3600
9 255028520049  |Hydraulic hose assembly 10-L1680-1SC-| A %(14)10-L1680-1SC-60° 2 H=4000
9 255030520027  |Hydraulic hose assembly 10-L1850-1SC-| J%(#1)10-L1850-1SC-60° 2 H=4350/4500
9 255028520048  |Hydraulic hose assembly 10-L1950-1SC-| A %(1)10-L1950-1SC-60° 2 H=4800/4700
9 255030520001 | Hydraulic hose assembly 10-L2060-1SC-| #%(1)10-L2060-1SC-60° 2 H=5000
9 255028520045  |Hydraulic hose assembly 10-L2300-1SC-| e (1)10-L2300-1SC-60° 2 H=5500/5400
9 255031020100  |Hydraulic hose assembly 10-L2530-1SC- |3 #(1)10-L2530-1SC-60° 2 H=6000
9 255028520050  |Hydraulic hose assembly 10-L2730-1SC-| £ 4 R(1)10-L2730-1SC-60° 2 H=6500
10 255029020024  |Joint 8-2XM16x1.5-60° 23k (BiE 25)8-2xM16x1.5-60° 4
11 255031020006 | Hydraulic steel pipe welding MEREES 1
12 255031020008 | Hydraulic hose assembly (135°)10-L1000]; ¥R(135°)10-L1000-1SC-6( 2
13 255028510022 | Excessive pipe welding it 1
14 263030520011  |Hydraulic hose assembly 10-L2060-1SC- |3 #%(1)10-L2060-1SC-60° 2 H=3600
14 255031020009 | Hydraulic hose assembly 10-L2340-1SC- |} 2 H=4000
14 255031020010 | Hydraulic hose assembly 10-L2590-1SC- |} 2 H=4350/4500
14 263028520009 Hydraulic hose assembly 10-L2690-1SC-| ji 2 H=4800/4700
14 255031020012 Hydraulic hose assembly 10-L2890-1SC-| G, 2 H=5000
14 255031020013  |Hydraulic hose assembly 10-L3180-1SC-|;j e (1)10-L3180-1SC-60° 2 H=5500/5400
14 255031020014  |Hydraulic hose assembly 10-L3630-1SC-|}j A 5 (7)10-L.3630-1SC-60° 2 H=6000
14 281227511003  |Hydraulic hose assembly 10-L4300-1SC-| 1/ (#1)10-L4300-1SC-60° 2 H=6500
15 255031020004 [Axle $20x70 H HAili920x70 1
16 255031020007 | Pulley ®90x22 THEEDI0X22( L) 2
17 255031010001 | Pulley support welded 1 R AR AL 1




Bt X/Fork

BN SN Name k5.3 BEior] dveRemarks
940100100008 | Fork 120x40x1070 4 11 AT 1 ¥ 120x40%1070 2
940100100010 | Fork 120x40x1150 A 1T A 17 X 120x40x1150 2
940100100009 | Fork 120x40x1220 4 11 A 15 ¥ 120x40%1220 2
940100100011 | Fork 120x40x1370 6 11 AT 5 . 120x40x1370 2
940100100012 | Fork 120x40x1520 4 11 AT 15 ¥ 120x40%1520 2
940100100030 | Fork 120x40x1820 44 11 A% B ¥.120x40x1820 2
A 940100100037 | Fork 120x40x1100 HE4 1AM B X 120x40x1100 2 W hnc.1-2
940100100036 | Fork 120x40x920 9 11 A1 X 120x40x920 2
940100100044 | Fork 120x40x1970 44 11 A 5 ¥ 120x40x1970 2
940100100046 | Fork 120x40x1670 4 11 A% B ¥ 120x40%1670 2
940100100121 | Fork 120x40x1200 $E44 11 A 5 ¥ 120x40x1200 2
940100100135 | Fork 120x40x1000 4 11 A 2
940100100136 | Fork 120x40x1600 i 2
T " Fork body 2 AR
2 253098514101 2

Lift in assembly




B XE(#RATTE)/carrier(standard mast)

P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 910100300062 _|Bolt GB5783-M14x30-8.8 421 GB5783-M14x30-8.8 8
2 910400500009 [washer GB93-14 P EIGBI3-14 8
3 910400100009 _ |washer GB97.1-14-200HV. 2 41GB97.1-14-200HV 8
4 255038014001 [Fork carrier weldind (standard mast) [ 08 AR &A ChRifk 142 1
5 910400100007 _|Washer GB97.1-10-200HV P4 #GB97.1-10-200HV 1
6 910200200077 _ | ScrewGB70.1-M10x30-8.8 14 GB70.1-M10x30-8.8 1
7 940200300025 | Roller ¢119.6-range=59.5-64.5 £k P119.6-range=59.5-64.5 | 4
8 910401300026 _ | Circlip GB894.1-55 113 R IGBB94.1-55 6
9 940200100020 _ | Main roller ¢119.2x955x34 A 0119.2xP55x34 2
" 10 255040510001 | oad backrest welding FEC ey 1

10




K XE (=44 8 &)/Fork carrier(two stage full free)
FEINC]  gEwsN Name 7 BeR/QT]  #¥/Remarks
1 910200200077 _ | ScrewGB70.1-M10x30-8.8 #%GB70.1-M10x30-8.8 1
2 255038015001 [Fork carrier welding (two stage full free) | B8 XA & A (2484 F i) 1
3 910100300062 |Bolt GB5783-M14x30-8.8 £2:GB5783-M14x30-8.8 8
4 910400500009 _ [washer GB93-14 I EIGBY3-14 8
5 910400100009 _ |washer GB97.1-14-200HV. 2 41GB97.1-14-200HV 8
6 255040510001 _ | Fork carrier welding FELY ey 1
7 940200300025 _|Roller 9119.6-range=59.5-64.5 4740 P119.6-range=59.564.5 | 6
8 910401300026 1314 14 BIGB894.1-55 6

Circlip GB894.1-55




KIR (Z428d)

Fork carrier(three stage full free)

EENE FIF/SN Name P BeR/QT]  #¥/Remarks
1 910100300062 _ | Bolt GB5783-M14x30-8.8 421 GB5783-M14x30-8.8 8
2 910400500009 [washer GB93-14 P EIGBI3-14 8
3 910400100009 | Washer GB97.1-14-200HV °F #:1GB97.1-14-200HV 8
4 910100300039 | Bolt GB5783-M10x40-8.8 i1 GB5783-M10x40-8.8 1
5 910400100007 | Washer GB97.1-10-200HV °F #:1/GB97.1-10-200HV. 1
6 910400500008 _ [washer GB93-12 P EIGBI3-12 1
7 940200200006 _|Side roller 958-CD=60 {7kt 958-CD=60 4
8 255038020008 _ |side roller adjusting bushing AL 4
9 255038020009 | side roller adjusting pad D U 4
10 910401300026 _ | Circlip GB894.1-55 Al 3041 I GB894.1-55 6
1 940200300025 | Roller ¢119.6-range=59.5-64.5 £k P119.6-range=59.5-64.5 | 6
12 910200200077 | Screw GB70.1-M10x30-8.8 1447 GB70.1-M10x30-8.8 1
H 13 255038016001 [Fork carrier welding (three stage full free| # XA & A (— 44 F11) 1




TR (A T%)/Mast(standard mast)

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks

1 910401300026 _ Circlip GB894.1-55 431 GBB94.1-55 2

2 940200300025 | Roller ¢119.6-range=59.5-64.5 54515t P119.6-range=59.5-64.5 | 4
255044010001 | Mast 2000 VT 144 £52000 1 H=2000
255044010002 _ [Mast 2500 14845 42500 1 H=2500
255044010003 [ Mast 3000 1542 #3000 1 H=3000
255044010004 | Mast 3300 PIIT4 453300 1 H=3300
255044010005 |Mast 3500 P48 45,3500 1 H=3500
255044010006 | Mast 3600 P T4 43600 1 H=3600

3 255044010007 | Mast 3700 PIIT44 £53700 1 H=3700
255044010008 | Mast 4000 W 44 454000 1 H=4000
255044010009 | Mast 4300 A T44R 44300 1 H=4300
255044010010 _ | Mast 4500 P T4 454500 1 H=4500
255044010011 |Mast 5000 W42 45000 1 H=5000
255044010012 _ | Mast 5500 P T4 455500 1 H=5500
255044010013 [ Mast 6000 P 1442 46000 1 H=6000

4 910100300035 | Bolt GB5783-M10x20-8.8 i 1 GB5783-M10x20-8.8 4

5 910400500007 _ |washer GB93-10 FFIGBIZ-10 4

6 255044010057 | Axle 3082 i H Hi30x82 4
255044010014 [Mast 2000 S5 £r2000 1 H=2000
255044010015 [ Mast 2500 SHIT4UE £:2500 1 H=2500
255044010016 [ Mast 3000 S5 £r3000 1 H=3000
255044010017 | Mast 3300 Sb 14 43300 1 H=3300
255044010018 | Mast 3500 S5 £3500 1 H=3500
255044010019 [ Mast 3600 ShITHHE #3600 1 H=3600

7 255044010020 | Mast 3700 S5 £3700 1 H=3700
255044010021 | Mast 4000 ShIT4EAE #4000 1 H=4000
255044010022 | Mast 4300 SIS £r4300 1 H=4300
255044010023 [ Mast 4500 ShI T4 £ 4500 1 H=4500
255044010024 | Mast 5000 S5 £5000 1 H=5000
255044010025 [ Mast 5500 S T4 £5500 1 H=5500
255044010026 | Mast 6000 ShI 24 #6000 1 H=6000




TR (A T%)/Mast(standard mast)

BN SEISN Name #HK BeR/QT]  #¥/Remarks
8 255044020006 | Bearing bush iR 2
9 255044020005 |Bearing cover Sk ifi 2
10 910400500010 _ |washer GB93-16 FRETLIGBY3-16 4
11 910100200016 _ |Bolt GB5785-M16x1.5x70-8.8 %1+ GB5785-M16x1.5x70-8.8 4
12 910400100010 _ |washer GB97.1-16-200HV. P44/ GBY7.1-16-200HV. 4
13 911200100004 _|Grease nipple JB7940.1-M10x1 1 F-JB7940.1-M10xL 2
14 940200300013 _ [Roller ¢111-range=53-58 £ e111-range=53-58 2
15 255044020131 | Guide plate i 2

255044020132 | Adjusting pad ¢35x16x0.8 ] 4 %:35x916x0.8 2 i%:%¢/optional

16 255044020133 | Adjusting pad ¢35x16x0.5 i # #35x916x0.5 2 if%¢/optional

255044020134 | Adjusting pad ¢35x16x0.2 ] 4 4:35x916x0.2 2 i%:%/optional




NE (=g28d

) _/Mast (two stage full free)

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks

1 910401300026 _ Circlip GB894.1-55 A PESS I GBBY4. 1-55 2

2 940200300025 | Roller ¢119.6-range=59.5-64.5 4 #RHP0119.6-range=50.5-64.5 | 2
255043510027 [ Mast 2000 A 14248472000 1 H=2000
255043510028 | Mast 2500 P TT4445 #2500 1 H=2500
255043510029 [ Mast 3000 A 14212473000 1 H=3000
255043510030 | Mast 3300 447 453300 1 H=3300
255043510031 [ Mast 3500 P48 45,3500 1 H=3500
255043510032 | Mast 3600 44 453600 1 H=3600

3 255043510033 [ Mast 3700 W48 43700 1 H=3700
255043510034 [ Mast 4000 P14 754000 1 H=4000
255043510035 | Mast 4300 A T44R 44300 1 H=4300
255043510036 | Mast4500 W44 454500 1 H=4500
255043510037 [ Mast5000 W42 45000 1 H=5000
255043510038 | Mast5500 447 455500 1 H=5500
255043510039 [Mast6000 P 1442 46000 1 H=6000

4 910100300035 | Bolt GB5783-M10x20-8.8 1 4£ GB5783-M10x20-8.8 4

5 910400500007 _ |washer GB93-10 PR HGBI3-10 4

6 255044010057 | Axle 3082 5 H Al p30x82 4
255043510014 [ Mast 2000 S48 £2000 1 H=2000
255043510015 | Mast 2500 S 4R £52500 1 H=2500
255043510016 | Mast 3000 S48 £:3000 1 H=3000
255043510017 _ | Mast 3300 ShIT4HE #3300 1 H=3300
255043510018 [ Mast 3500 SMI4E0 £:3500 1 H=3500
255043510019 Mast 3600 Sb 45 453600 1 H=3600

7 255043510020 | mast3700 S5 £3700 1 H=3700
255043510021 | Mast 4000 S 154 4000 1 H=4000
255043510022 [ Mast 4300 SMII4E0E £4300 1 H=4300
255043510023 [ Mast 4500 Sb I 454500 1 H=4500
255043510024 [ Mast 5000 S48 £5000 1 H=5000
255043510025 | Mast 5500 Sb 4 455500 1 H=5500
255043510026 | Mast 6000 S5 £:6000 1 H=6000




NE (=g28d

) _/Mast (two stage full free)

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
8 255044020006 _|Bearing bush BT 2
9 255044020005 | Bearing cover S 2
10 910400500010 _|washer GB93-16 FRETLIGBY3-16 4
11 910100200016 | Bolt GB5785-M16x1.5x70-8.8 %1+ GB5785-M16x1.5x70-8.8 4
?jj 12 910400100010 _|washer GB97.1-16-200HV. P44/ GBY7.1-16-200HV. 4
13 911200100004 _|Grease nipple JB7940.1-M10x1 1 F-JB7940.1-M10xL 2
16 14 940200300013 | Roller ¢111-range=53-58 £ e111-range=53-58 2
15 255044020131 | Guide plate AL 2
255044020132 | Adjusting pad ¢35x916x0.8 44 935xp16x0.8 2 #44%/Optional
16 255044020133 | Adjusting pad ¢35x16x0.5 i # #35x916x0.5 2 j#%¢/Optional
255044020134 | Adjusting pad ¢35x916x0.2 144 935xp16x0.2 2 ##4%/Optional




ITR(Z4 42 & #)/Mast (three stage full free)

[ 5/NG /SN Name #HK BeR/QT]  #¥/Remarks

1 255044020131 | Guide plate b 4
255044020132 | Adjusting pad ¢35x916x0.8 i 44 935x916x0.8 4

2 255044020133 | Adjusting pad ¢35x916x0.5 i 4. 935x916x0.5 4
255044020134 _ | Adjusting pad ¢35x(16x0.2 44 @35x916x0.2 4
255044510120 | Mast 3600 HHIITHUR 73600 1 H=3600
255044510030 | Mast 4000 ShIT4E47 £4000 1 H=4000
255044510031 [ Mast 4300 Hh14EE 44300 1 H=4300

3 255044510032 | Mast 4500 SRITEAE 4500 1 H=4500
255044510033 [ Mast 4800 Hh14EE 44800 1 H=4800
255044510034 _ | Mast 5000 ShIT4E4E 5000 1 H=5000
255044510035 | Mast 5500 S5 £:5500 1 H=5500
255044510036 _ | Mast 6000 ShIT4E4E #6000 1 H=6000

4 910401300020 | Circlip GB894.1-40 3R I GBB94.1-40 4

5 910100300039 _ |Bolt GB5783-M10x40-8.8 1+ GB5783-M10x40-8.8 8

6 910400500007 _|washer GB93-10 FREFLEIGBY3-10 8

7 910400500008 | Washer GB93-12 I EIGBY3-12 6

8 910400100007 _|washer GB97.1-10-200HV T4 /1GB97.1-10-200HV 8

9 940200200005 _|Roller 942-CD=68 8

10 | 255038020008 | Adjusting pad 8

11 255038020009 | Adjusting pad 8

12 255044010057 | Axle ¢30x82 i H A4 30x82 4

13 910100300035 _|Bolt GB5783-M10x20-8.8 1+ GB5783-M10x20-8.8 4

14 911200100004 _ | Grease nipple JB7940.1-M10x1 il #1JB7940.1-M10x1 2

15 255044020006 | Bearing bush M 2

16 255044020005 _|Bearing cover Y% 2

17 910400500010 | Washer GB93-16 SR I EIGBI3-16 4

18 910100200016 _ | Bolt GB5785-M16x1.5x70-8.8 21 GB5785-M16x1.5x70-8.8 4

19 910400100010  |Washer GB97.1-16-200HV T4 [EGB97.1-16-200HV 4

20 910401300026 _ | Circlip GB894.1-55 A 31 I GBB94.1-55 2

21 940200100021 _ | Main roller ® 119.6 x $ 55 x34 74 0119.6xP55x34 4

22 255044510116 | Mast 3600 1447 £:3600 1 H=3600




ITR(Z4 42 & #)/Mast (three stage full free)

NG| @EYSN Name 2 BeE/QT]  a¥ERemarks
255044510023 | Mast 4000 1547 £74000 1 H=4000
255044510024 _ | Mast 4300 4R £54300 1 H=4300
255044510025 | Mast 4500 h AR £54500 1 H=4500

2 255044510026 _ | Mast 4800 T4 454800 1 H=4800
255044510027 _ | Mast 5000 11547 55000 1 H=5000
255044510028 _ | Mast 5500 447 455500 1 H=5500
255044510029 | Mast 6000 s 447 276000 1 H=6000
255044510119 | Mast 6500 FH 44 46500 1 H=6500
255044510112 | Mast 3600 W 442 253600 1 H=4000
255044510037 _ | Mast 4000 W 44 454000 1 H=3600
255044510038 | Mast 4300 W52 44300 1 H=4300
255044510039 _ | Mast 4500 W44 454500 1 H=4500

23 255044510040 | Mast 4800 114247474800 1 H=4800
255044510041 _ | Mast 5000 W 442 455000 1 H=5000
255044510042 | Mast 5500 P48 45500 1 H=5500
255044510043 _ | Mast 6000 W 447 456000 1 H=6000
255044510115 | Mast 6500 P42 46500 1 H=6500




A2 s (BRABITTHR) /Lifting cylinder(standard mast)

PN /SN Name BeR/QT]  #¥/Remarks
255044010043 _ | Cylinder ®50x40x995(H=2000) 2 35 /nc. 24-41

255044010044 | Cyiinder ®50x40x995(H=2500) L (H=2500) 2
255044010055 | Cylinder ®50x40x995(H=3000) L (H=3000) 2
2 I E— 255044010045 _ | Cylinder ®50xb40x995(H=3300) il L (H=3300) 2
m{fﬂ/ 8 255044010046 | Cylinder ®50xP40x995(H=3500) il (H=3500) 2
(@ E/ \ﬁ 255044010047 _ | Cylinder ®50xP40x995(H=3600) 1L (H=3600) 2
/ LN ‘ T\:a A 255044010048 | Cylinder ®50x40x995(H=3700) L (H=3700) 2
gf ;ga A Ng‘ 4"\34 255044010049 _ | Cylinder ®50x40x995(H=4000) i (H=4000) 2
e g J\Mi % 255044010050 | Cylinder ®50x40x995(H=4300) L (H=4300) 2
1 255044010051 _ | Cylinder ®50x40x995(H=4500) i (H=4500) 2
255044010052 | Cylinder ®50x40x995(H=5000) 1L (H=5000) 2
255044010053 | Cylinder ®50x>40x995(H=5500) L (H=5500) 2
255044010054 | Cylinder ®50x40x995(H=6000) L (H=6000) 2

B 255098510001 _ | Seal kits(standard mast lifting cylinder) | %3 12 88 t0 (bifk [ 1482 71 ) 2 4% /Inc29.34.35.37

255044010101 | Lifting chain LH1623-77 2 THEE AR LH1623-77 2 H=3000({ #:6-11,20)

\il 255044010059 _ | Lifting chain LH1623-57 2 J1 65 4 LH1623-57 2 H=2000({2, #/6-11,20)

255044010103 _ | Lifting chain LH1623-67 #2THEE AR LH1623-67 2 H=2500({ #6-11,20)

% 255044010104 | Lifting chain LH1623-83 2 J1 5 4 LH1623-83 2 H=3300({2, #6-11,20)

(S 255044010105 | Lifting chain LH1623-87 f2SHE 4k LH1623-87 2 H=3500({2 #6-11,20)

2 255044010106 _ | Lifting chain LH1623-89 2 J1 55 4 LH1623-89 2 H=3600({2 #6-11,20)

4 c 255044010107 _ | Lifting chain LH1623-91 2 FHE AR LH1623-91 2 H=3700({2 #6-11,20)

g\ :‘\+ 5 255044010108 L\ﬂ?ng chain LH1623-99 Tt ﬁiiﬁLHlGZ}SS 2 _ H:4(/)i]0-

:1 1 - Z\ﬂ T % 255044010067 _ |Lifting chain LH1623-105 T LH1623-105 2 H=4300(f1 #76-11,20)
1 I ; -2 L 255044010068 _ |1 fting chain LH1623-109 7] 6 4 LH1623-109 2 H=4500(f%6-11,20)
L 25 255044010100 L ifing chain LH1623-121 2T £ LH1623-121 2 H=5000(f1 £76-11,20)

: 255044010069 | Lifting chain LH1623-131 T4 LH1623-131 2 H=5500(f1 % 6-11,20)
i 255044010070 _|Lifting chain LH1623-141 T 4 LH1623-141 2 H=6000({2,#76-11,20)

1 940200500001 | Chain wheel bearing780708K-o110x@40x| &4 4l 2£780708K-¢110xp40x27 2

2 910401300020 _ |Circlip GB894.1-40 i 31 I GBB94.1-40 2

3 910400500010 | washer GB93-16 S EIGB93-16 2

4 910100400029 | Bolt GB5786-M16x1.5x40-8.8 21 GB5786-M16x1.5x40-8.8 2




A2 s (BRABITTHR) /Lifting cylinder(standard mast)

Jg,:n

Ui

£

o/

8

P INC| SFB/SN Name g5 #¥E/Remarks

5 910600600022 _ | Split pin 2.5x40 JFI4#2.5x40

6 A LH1623 chain LH16234 2 AR gt
7 255044020157 | Joint Kok 2

8 910600600030 Split pin 3.2x30 JFII4#13.2x30 2

9 255044020158 | Nut M18x1.5 FRTH 8 FEM18x1.5 2

10 910300400007 | Nut M18x1.5 15 BFM18x1.5 2

1 255044020128 | Fixing ring [ 5 3 2

12 255044020129 | Rubber bushing Ml ts 2

13 255044020130 _|Fixing seat 52 2

14 910400100007 [washer GB97.1-16-200HV. 144 GB97.1-16-200HV 4

15 910400500007 | washer GB93-10 S GBY3-10 4

16 910300200002 | Nut GB6171-M10x1.25-10 % FGB6171-M10x1.25-10 4

17 910100300041 | Bolt GB5783-M10x50-8.8 15 F:GB5783-M10x50-8.8 2

18 910300100007 | Nut GB6170-M10-10 % F}GB6170-M10-10 2

19 255044020156 | J0int Sk 2

20 910400100008 [washer GB97.1-12-200HV. 144 GB97.1-12-200HV 2

21 910400500008 | washer GB93-12 P HEIGBI3-12 2

22 910100400009 [Bolt GB5786-M12x1.25x25-8.8 4 GB5786-M12x1.25x25-8.8 2

23 A Piston rod i FEAE 1 AR
24 A Adiusting bushing 40.5x49xL2 i $#£4540.5x49xL.2 1 AR gt
25 A Circlip LAl 1 AR
26 A Bearing 50x20x2.5 X 750x20x2.5 1 AR gt
27 A Catch 50x40x3 41/750x40x3 1 AR gt
28 A Seal ring 50x40x6 LA S 1 AR g
29 A Piston rod i 1 AR gt
30 A Copper bushing ik 1 AR g
31 A Circlip iEZE] ] 1 AR gt
32 A Buffering ring RIS 1 AR g
33 A Dust ringDKB40x52x7/10 Bi 242 1 AR
34 A Seal ring 40x50x6 A 1 A
35 A Guide sleeve A LES 1 AR gt




A2 s (BRABITTHR) /Lifting cylinder(standard mast)

e (0

RN ] SHIISN Name 2F Bsc/QT Z¥E/Remarks
36 A 0ring 49.7x2.4 Ol 1 iRt
37 A Bearing 4030 1T § 74030 1 TR R
38 A Cylinder HLAE 1 iRt
39 A Dowel pin R 1 AR gt




A M mAr (=& £ § &)/Short lifting cylinder (two stage full free)
P 5INC] FISN Name L Bsc/QT &¥/Remarks
255043510068 | Cylinder (M)®85xP60x772(H=3000) | ifiil.(M)(H=3000) 1 ¢/Inc.1-25
255043510066 | Cylinder (M)®85x60x522(H=2000) | iffL(M)(H=2000) 1
255043510067 _ | Cylinder (M)®85xP60x647(H=2500) | il (V)(H=2500) 1
255043510069 | Cylinder (M)®85x60x847(H=3300) | iMifL(M)(H=3300) 1
255043510070 | Cylinder (M)®85xP60x897(H=3500) | ififil.(M)(H=3500) 1
A 255043510071 | Cylinder (M)®85x60x922(H=3600) |l (M)(H=3600) 1
Qﬁ A 255043510072 | Cylinder (M)®85x060x947(H=3700) _|ii{iT(M)(H=3700) 1
N ‘@ ﬁ 255043510073 | Cylinder (M)®85x60x1047(H=4000) |l (M)(H=4000) 1
! ? ) /¢ — 255043510074 | Cylinder (M)®85xd60x1122(H=4300) _|ii{iT (M)(H=4300) 1
/é | 255043510075 | Cylinder (M)®85x60x1172(H=4500) |l (M)(H=4500) 1
| 255043510076 _ | Cylinder (M)®85x060x1297(H=5000) | ii{iT (M)(H=5000) 1
P [ 255043510077 | Cylinder (M)®85x60x1447(H=5500) |l (M)(H=5500) 1
& 1 255043510078 | Cylinder (M)®85x60x1572(H=6000) | ifi il (M)(H=6000) 1
/°< 4 B 255098510004 | seal kits (two stage full free middle cylind| % {145 5 (i 4 i th  [A1{iT) 1 f1#7/Inc.1.3.5.6.13.18
1 255043510079 _ |Lifting chain LH1623-37 2 1 2 LH1623-37 2 H=2000
1 & 255043510080 _ |Lifting chain LH1623-47 2 J1 5 4 LH1623-47 2 H=2500
g =73 255044010059 _ | Lifting chain LH1623-55 #2 Tl LH1623-55 2 H=3000
}q/ " 255044510134 | Lifting chain LH1623-61 2 J1 55 4 LH1623-61 2 H=3300
— 1V s 255044010103 _ |1 ifting chain LH1623-65 AT K LH1623-65 2 H=3500
| 255044510135 _ |Lifting chain LH1623-59 T LH1623-59 2 H=3600/3700
- E ¢ ,
e | Ul ™ 255044510046 _ | Lifting chain LH1623-67 2 J1 55 4 LH1623-67 2 H=4000
o : - 3 255044510047 _ |Lifting chain LH1623-73 T LH1623-73 2 H=4300
e Wz\\‘ 255043510139 | Lifting chain LH1623-77 #2165 4 LH1623-77 2 H=4500
el ; 255044010106 _ |Lifting chain LH1623-87 T % LH1623-87 2 H=5000
] 255043510107 _ |Lifting chain LH1623-99 T % 1LH1623-99 2 H=5500
255043510106 _ | Lifting chain LH1623-109 T2 LH1623-109 2 H=6000
1 A Dust ring 60x74x8/11 Bk el 1 At
2 A Catch 60x70x3 4)/760x70x3 1 AR gt
3 A Seal ring 60x70x6 il S 1 A
4 A Guide sleeve AL 1 A gt




3 I

4

i}

i

ATE

Wi dr (=4 4 B &)/Short lifting cylinder (two stage full free)

NG| @EYSN Name P BeR/QT]  #¥/Remarks
5 A O ring 84.4x3.1 ORI ] 1 A gt
6 A O ring 77.5x3.55 OV 1 AR gt
7 A Bearing 6035 91541746035 1 iRt
8 A Piston rod i 2 AT 1 AR gt
9 A Circlip iE2E ] 1 A gt
10 A Piston assembly i R 1 AR gt
1 A Back up ring D85x20x2.5 K DBEX20X2.5 1 AR
12 A Circlip 85x70x3 11iE185x70x3 1 R i
13 A Seal ring 85x70x9 T 1 ARt
14 A Valve bushing i 1 AR gt
15 A Spring 1 ARt
16 A Valve plug 1 AR gt
17 A Catch 1 NN
18 A O ring D15.8x2.4 1 AR gt
19 A Circlip 912 1 NN
20 A Circlip 922 1 AR gt
21 A Slide valve 1 ARt
22 A Spring 1 AR gt
23 A Cylinder 1 ARt
24 A Spacer 1 AR gt
25 A Screw M5x5 1 ARt
26 910100100071 _|Bolt GB5782-M16x50-8.8 1 GB5782-M16x50-8.8 1
27 910400500010  |washer GB93-16 PR GBI3-16 1
28 255043520020 _|Chain plate FiEIR 1
29 255043520006 | Cylinder head % 1
30 940200500001 | Chain wheel bearing 780708K-@110xp40, 4% i/ 780708K-110xp40x27 1
31 910401300020 _ Circlip GB894.1-40 i 31 I GBB94.1-40 1
32 910600600022 _ [ Split pin2.5x40 JFI142.5x40 2
33 A LH1623 chain LH1623HR X 2 AR gt
34 255044020157 | Joint 3 2
35 910600600030 _ | Split pin 3.2x30 JF11413.2x30 2




A M mAr (=& £ § &)/Short lifting cylinder (two stage full free)

5 5/NC] SIISN Name 3 Begior]  aRemarks
36 | 255044020158 |NutM18xL5 SRR EHM18xL.5 2
37| 910300400007 |Nut M18xL5 “® 2
38| 910400500009 |washer GB93-14 i1 161 GB93-14 2
39 | 910100400022 |Bolt GB5786-M14x1.5x40-8.8 1% 1:GB5786-M14x1.5x40-8.8 2
40 | 255044020156 |Joint K 2
N 41| 910400500008 |springWasherGB93-12 B GBI3-12 1
42| 910100400009 |BoltGB5786-M12x1.25x25-8.8 1% 1 GB5786-M12x1. 25x25-8.8 1
[
Sl v
[=] rf—‘
iy
5”4?\ ﬂs
il }
aar
<]
‘r' 1
| Al
| 12
B
| A4
Kz
| - =Y
i | 7
i e } i
i 20
| T g
| s
|
ih
| wT

r
|




A A ik (=4 £ 8 d)/Lifting cylinder(two stage full free)

5N FiB/SN Name #HK BeR/QT]  #¥/Remarks
255043510040 | Cylinder (L)b50xD40x940(H=2000) i (L)(H=2000) 1 f35/nc.1-21

255043510041 _ | Cylinder (L)b50xb40x1190(H=2500) | it {fL(L)(H=2500)

255043510042 | Cylinder (L)D50xD40x1440(H=3000) | ifhfi1(L)(H=3000)

255043510043 _ | Cylinder (L)50xP40x1590(H=3300) | fiL(L)(H=3300)

255043510044 Cylinder (L)®50x®40x1690(H=3500) i (L)(H=3500)

255043510045 Cylinder (L)®50x40x1740(H=3600; JHHL(L)(H=3600)

A 255043510046 Cylinder (L)®50x®40x1790(H=3700 JiiL(L)(H=3700)

T

255043510048 Cylinder (L)®50x$40x2040(H=4300 JL(L)(H=4300)

255043510050 _ [ Cylinder (L)®50x40x2390(H=5000 il fL(L)(H=5000)

i fiL(L)(H=5500)

(
(
(
255043510047 _ | Cylinder (L)P50xb40x1890(H=4000) | i {fT(L)(H=4000)
(
(
(
(

255043510051 _ | Cyiinder (L)b50xD40x2590(H=5500

)
)
)
255043510049 | Cylinder (L)P50xD40x2140(H=4500) | it {fT(L)(H=4500)
)
)
)

255043510052 | Cyiinder (L)D50xD40x2840(H=6000) | ifii1(L)(H=6000)

255043510053 | Cylinder (R)D50xD40x940(H=2000) | {iT(R)(H=2000) 47i/Inc.4-21.24

255043510054 | Cyiinder (R)D50xD40x1190(H=2500) | ifi1(R)(H=2500)

\é 255043510056 Cylinder (R)®50x$40x1590(H=3300, HiliL(R)(H=3300)

255043510057 _ | Cylinder (R)®50xb40x1690(H=3500) | illiL(R)(H=3500)

(
(
(
255043510058 | Cyiinder (R)D50xD40x1740(H=3600) _|ifi1(R)(H=3600)
(
(
(

2
=t 255043510060 _| Cylinder (R)(D50x040x1890(H=4000) |l iL(R)(H=4000)
v 255043510061 | Cylinder (R)P50xD40x2040(H=4300) _|#MiL(R)(H=4300)
¥ I 255043510062 _ | Cylinder (R)®50xP40x2140(H=4500 iir(R)(H=4500)
:3:6 255043510063 _| Cylinder (R)(P50xb40x2390(H=5000) il (R)(H=5000)

)
)
)
)
)
B 255043510059 _ | Cylinder (R)®50xb40x1790(H=3700) |l iL(R)(H=3700)
)
)
)
)
)

255043510064 | Cylinder (R)P50xP40x2590(H=5500 i (R)(H=5500)

255043510065 _ | Cylinder (R)®50xb40x2840(H=6000) | il (R)(H=6000)

G

1
1
1
1
1
1
1
1
1
1
1
1
1
1

255043510055 _ | Cylinder (R)®50xb40x1440(H=3000) | il iL(R)(H=3000) 1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
2

C 255098510002 | Seal kits (two stage full free lifting cylinder| &5 F 238 (244 [ g THIL) 4% /Inc. 2.12.13.15
1 A Connecting rod e A

2 A O ring 26x2.4 ORI 48 AR

3 A Piston rod assembly JEAESERT R A gt

4 A Adjusting bushing ik AR gt




A A k(=4 £ 8 d)/Lifting cylinder(two stage full free)
Liacll\e SIISN Name £ £#¥/Remarks
5 A Piston ERRE S A gt
6 A ScrewM4x6 7S Ff 1135 52 [T AR 6T MAX6 2 AR g
7 A Circlip 918 L5 918 2 iRt
8 A Copper bushing 5 2 AR gt
Z/U 9 A Spring P 2 R gt
' 4 10 A Buffer plunger GRS 2 AR gt
LIPS - u A Supporting ring 50x45x15 SR 50x45x15 2 R AR
g - tf }g 12 A Dust ring DKB40X52x7/10 B 2 A
N P 3 N Seal ring 4050x6 T 2 AR
?\14 Ly 14 A Guide bushing 2 A g
b e D% 15 a O ing 49.7:2.4 2 g
T8 Q 16 A Bearing 4030 4954l 7K 4030 2 AR gt
Ay i 7 a Cyinder ik 2 AR
18 A Dowel pin10x26 [ FE5510x26 2 R i
19 | 910400100008 |washer GB97.1-12-200HV - ##1GB97.1-12-200HV. 2
20 910400500008 _ [washer GB93-12 P EIGBI3-12 2
21 | 910100400009 |Bolt GB5786-M12x1.25x25-8.8 44 GB5786-M12x1.25x25-8.8 2
i 22 | 910100400029 |Bolt GB5786-M16x1.5x40-8.8 4+ GB5786-M16x1.5x40-8.8 2
. P 23 | 910400500010 |washer GB93-16 HEHHIGBI3-16 2
)i) L\é o 24 A Plunger rod assembly AT FEFEHT SR 1 AR
Lo} 5 NI
— | Do)
> | !
S E R
8, e
Yy
Y 19 H Z§V‘”
e




A MRE (Z£2 Gd) /Short lifting cylinder (three stag

e full free)

5 ING SEEISN Name #HK BeR/QT]  #¥/Remarks
255044510100 _ | Cylinder (M)®75x050x622(H=3600) L (V) (H=3600) 1 ¢/Inc.1-25
255044510050 _ | Cylinder (M)®75x050x685(H=4000) i FL(M)(H=4000) 1
255044510051 _ | Cylinder (M)®75x050x748(H=4300) L () (H=4300) 1
255044510052 _ | Cylinder (M)®75xP50x772(H=4500) il FL(M)(H=4500) 1
A 255044510053 _ | Cylinder (M)®75x050x822(H=4800) L () (H=4800) 1

255044510054 _ | Cylinder (M)®75x®50x879(H=5000) i FL(M)(H=5000) 1

255044510055 _ | Cylinder (M)®75x050x995(H=5500) T (V) (H=5500) 1

255044510056 _ | Cylinder (M)®75xP50x1112(H=6000) _|illiT(M)(H=6000) 1

255044510103 _ | Cylinder (M)®75x050x1229(H=6500) | ii{iT (M)(H=6500) 1
B 255098510005 | Seal kits (three stage full free lifting cylind | % {12 5 (= 4> [ i i [a] fir) 1 41%1nc.1.3.5.6.13.18

255044510124 |Lifting chain LH1623-45 TSR LH1623-45 2 H=3600

255044510044 _ | Lifting chain LH1623-47 i THEEARLH1623-47 2 H=4000

255044510045 _ |Lifting chain LH1623-53 A THE A LH1623-53 2 H=4300

255044010060 _ | Lifting chain LH1623-55 i THE A LH1623-55 2 H=4500
c 255044510133 _ |1 ifting chain LH1623-59 A% LH1623-59 2 H=4800

255044510134 | Lifting chain LH1623-63 i M LH1623-63 2 H=5000

255044510135 _ |Lifting chain LH1623-61 TSR LH1623-61 2 H=5500

255044510136 _ | Lifting chain LH1623-71 M LH1623-71 2 H=6000

255044510137 _ |Lifting chain LH1623-81 TSR LH1623-81 2 H=6500
1 A Dust ring 50x58x6.5 [ENE] 1 AR gt
2 A Catch 50x60x3 41/750x60x3 1 ARt
3 A Seal ring 50x60x6 T 1 AR gt
4 A Glide sleeve CALES 1 A gt
5 A O ring 74.4x3.1 Ox! 1 A gt
6 A O ring 69x3.55 ORI 4 1 AR
7 A Bearing5040 495 4ili7K5040 1 AN g
8 A Piston rod iR 1 A gt
9 A Circlip KRR 1 A Bt
10 A Piston assembly IR 1 A gt
u A Support ring 75x20x2.5 K T5X20%2.5 1 A gt
12 A Support ring 75x65x3 LRI T5X65%3 1 AR gt




A RE (42 ) /Short lifting cylinder (three stage full free)

5 ING HTISN Name M BeR/QT]  #¥/Remarks
13 A Seal ring 75x65x6 FLA E 1 AR
14 A Valve cover RES 1 AR gt
15 A Spring T 1 A gt
16 A Valve plug I 1 AR g gt
17 A Catch E=a 1 AR
18 A O ring D20x2.4 ORV i H8] 1 AR gt
19 A Circlip 12 FLA BRI 12 1 A HAR A
20 A Circlip 22 SLA B 22 1 AR gt
21 A Slide valve R 1 A SRS
22 A Spring2.3x15x48.5 3i#2.3x15x48.5 1 R R i
23 A Cylinder LA 1 A HAR A
24 A Spacer A 1 AR gt
25 A Screw M5x5 P75 Jh B AR ETM5X5 1 A HAR A
26 910100100071 [Bolt GB5782-M16x50-8.8 141 GB5782-M16x50-8.8 1
27 910400500010  |Washer GB93-16 SR EIGBI3-16 1
28 255043520020 _ [Block chain plate FABERR 1
29 255043520006 | Cylinder head Gk 1
30 940200500001 | Chain wheel bearing 780708K-@110xp40, 4% fli 5 780708K-¢110x940x27 2
31 910401300020 | Circlip GB894.1-40 Nk 2
32 910600600022 _ |spiit pin2.5x40 JFI1452.5x40 2
33 A LH1623 chain LH1623 4R 5L 2 AR 4
34 255044020157 [ Joint e 3k 2
35 910600600030 _ [Spiit pin 3.2x30 JFH1443.2x30 2
36 255044020158 | Nut M18x1.5 BRIETEEEM18X1.5 2
37 910300400007 | Nut M18x1.5 2 REM18x1.5 2
38 910400500009 | Washer GB93-14. SRR EIGBI3-14 2
39 910100400022 | Bolt GB5786-M14x1.5x40-8.8 21 GB5786-M14x1.5x40-8.8 2
41 255044020156 | Joint Fdm ik 2
42 910400500008 [ SpringWasherGB93-12 L EIGBY3-12 1
43 910100400009 | BoltGB5786-M12x1.25x25-8.8 184 GB5786-M12x1.25x25-8.8 1




RAHk (44 8¢) /Lifting cylinder(three stage full free)
RN mEwSN Name £# BR/QT]  #¥/Remarks
255044510104 | Cylinder (L)®50x®40x1174 L (L)(H=3600) 1 £1/Inc.24-40
255044510004 _ | Cylinder (L)50xP40x1312 (L) (H=4000) 1
255044510005 | Cylinder (L)®50xd40x1424 L (L) (H=4300) 1
255044510006 | Cylinder (L)®50xP40x1474 I FL(L)(H=4500) 1
A 255044510007 | Cylinder (L)50xd40x1574 L (L) (H=4800) 1
255044510008 | Cylinder (L)50xP40x1617 1 FL(L)(H=5000) 1
yaL 255044510009 | Cylinder (L)P50x40x1751 JHIL (L) (H=5500) 1
255044510010 | Cylinder (L)®50xP40x1884. $1FL(L)(H=6000) 1
255044510107 | Cylinder (L)50x$40x2017 JHIL (L) (H=6500) 1
T 255044510108 | Cyiinder (R)D50xD40x1174 L (L) (H=3600) 1 £147/Inc. 24-40
é\\ﬁ 255044510011 [ CyRinder (R)®50x$40x1312 JHL(R)(H=4000) 1
-~ 255044510012 | CyRinder (R)®50xP40x1424 JHIFL(R)(H=4300) 1
‘a4 s el Oy 255044510013 [ CyRinder (R)®50x$40x1474 L (R)(H=4500) 1
YA %\ " B 255044510014 | GyRinder (R)P50xb40x1574 il L(R)(H=4800) 1
3?:’\%} t-] ! : ) 255044510015 [ CyRinder (R)®50x$40x1617 L (R)(H=5000) 1
o Al LS ! 255044510016 | CyRinder (R)®50xP40x1751 JHIFL(R)(H=5500) 1
NN é/‘i' ! 255044510017 _|CyRinder (R)®50x040x1884 L (R)(H=6000) 1
* 255044510111 | Cylinder (R)®50x40x2017. $HIFL(L)(H=6500) 1
f c 255098510003 [Seal kits(three stage full free lifting cylinde| & & {F 578 f0.(= 4% 4= 11 2 T in) 2 #Inc.29.34.35.37
a x 255044510134 |1 ifting chainLH1623-63 2 J1 5 4 LH1623-63 2 H=3600
fN ; 255044510046 _ |Lifting chainLH1623-69 iS4 LH1623-69 2 H=4000
\Qﬂ 1 — 255044510138 |1 ifting chainLH1623-73 T %LH1623-73 2 H=4300
3 255044510047 _ |Lifting chainLH1623-75 T2 LH1623-75 2 H=4500
o 255043510139 |Lifting chainLH1623-79 2T LH1623-79 2 H=4800
255044510140 _ |Lifting chainLH1623-85 #THE%LH1623-85 2 H=5000
255044510048 _ |Lifting chainLH1623-95 2T 4 LH1623-95 2 H=5500
255044510049 _ |Lifting chainLH1623-103 T LH1623-103 2 H=6000
255044510125 _ |Lifting chainLH1623-113 2T LH1623-113 2 H=6500
1 910100300023 | Bolt GB5783-M8x25-8.8 4 F:GB5783-M8x25-8.8 4
2 910400500006 _|washer GB93-8 P GBI3-8 4
3 910400100006 | Washer GB97.1-8-200HV. T3 61GB97.1-8-200HV. 4




RAHk (44 8¢) /Lifting cylinder(three stage full free)

5 /NG EEISN Name #HK BeR/QT]  #¥/Remarks
4 255044520099 |Rubber pad il 2
5 255044520100 | support block S 2
6 255044520098  |Blendboard R 2
8 910300100007 _ [ Screw M10x35-8.8 #8TM10x35-8.8 2
9 941100100003 | Nut GB6170-M10-10 4% 5}GB6170-M10-10 2
10 910400100008 | Washer GB97.1-12-200HV 44 FGBY7.1-12-200HV 2
" 11| 910400500008 |washer GB93-12 S HUEIAGBS3-12 4
v@ 12 910100400009 | Bolt GB5786-M12x1.25x25-8.8 1 12GB5786-M12x1.25x25-8.8 2
= Ny 13 A Joint J sk 2
s @ 15 910100300053 _ | Bolt GB5783-M12x45-8.8 144+ GB5783-M12x45-8.8 2
| é\i 16 910401300020 _ | Circlip GB894.1-40 i 3R I GBB94.1-40 2
+\35 17 940200500005 | Chain wheel bearing 780708K-¢110x@40. ETQEJ\\!/K?BWOBK—W 10xp40x27 2
¢,\3; 18 A LH1623 chain LH1623 4R 5L 2 A HAR A
19 A Split pin 2.5x40 JT I1§2.5x40 2 AR gt
20 A Joint KRk 2 NN
3 21 A Split pin 3.2x30 JEI: 2 AR gt
I 22 A Nut M18x1.5 IR EEM18X1.5 2 AR
b 2 A Nut M18x1.5 HAMLBLS 2 Rt
24 A Piston rod i FEAE 1 ARt
25 A Adiusting bushing 40.5x49xL2 1 #4540.5x49xL.2 1 AR gt
26 A Circlip 924x2 L2 24x2 1 ARt
?N 27 A Bearing 50x20x2.5 £ 7K50x20%2.5 1 AR
Iy o] 28 A Catch 50x40x3 141/750x40x3 1 AR
i - 29 A Seal ring 50x40x6 L% HE 1 AR g
30 A Piston I 1 A gt
31 A Copper bushing ik 1 AN g
32 A Circlip 926.5x2 4422128 926.5x2 1 AR
33 A Buffer ring RIS 1 AN g
34 A Dust ring DKB40x52x7/10 Bi 242 1 AR gt
35 A Seal ring 40x50x6 S 1 A gt
36 A Guide bushing A LES 1 A gt




RAHE (=44 8¥) /Lifting cylinder(three stage full free)
RN ] SHIISN Name 2F JcR/QT Z¥E/Remarks
37 A O seal ring 49.7x2.4 ORI 34 1l 1 iRt
38 A Bearing 4030 754 7K4030 1 AR R it
39 A Cylinder HLAE 1 iRt
40 A Dowel pin D10x26 [ k:#1D10x26 1 R R gl




A&t i 4r/Tilted cylinder

BN /SN Name BeR/QT]  #¥/Remarks

255020510001 _ |Tited cylinder (6/10) 1 H=3700,Left

A 255020510002 | Tilted cylinder (6/6) Ji A EL(6/6) 1 3700<<H=5000,Left
255020510003 _|Titted cylinder (3/6) ZE 15U L.(3/6) 1 5000<H,Left
255020510005 _ | Tited cylinder (6/10) A1 Akl L.(6/10) 1 H<3700,Right

A 255020510006 _|Titted cylinder (6/6) A i (6/6) 1 3700<H<5000,Right
255020510007 | Tilted cylinder (3/6) Al L (3/6) 1 5000<H,Right

B 255098510006 [Seal Kits (tlited cylinder) T IR (TR 2 44%Inc.9.11.15.17

1 A Grease mouth Z1/8 ELE AU Y218 2 AR gt

2 255098520501 | Earring HIF 2

3 255098520503 | Bearing GE30ES K% K GE30ES 2

4 A Circlip 47 a7 2 AR

S A NutM14 g EEM14 2 AR gt

6 A Washer14 14 2 A HAR A

7 A BoltM14x55 5 HEM14x55 2 R gt

8 A Piston body assembly 2 A HAR A

9 A Yx seal ring D70x60x6 2 AR gt

10 A Support ring D70x20x2.5 SCEIRDT0X20%2.5 2 AR

1 A Dust ring 52x32x8/9 [ENE] 2 AR gt

12 A Circlip 52 52 2 A HAR A

13 A Circlip il 2 AR gt

14 A Catch 48x32x3 147 48x32x3 2 ARt

15 A Useal ring 48x32x10 VRS 2 AR gt

16 A Guide sleeve CALES 2 AR gt

17 A O seal ring 70x3.1 ORY# [l 2

18 A Bearing 3225 AN TT 3225 2 AR

19 A Cylinder barrel assembly L ] 44 A 2 A gt

20 255098520520 75473040 2

Bearing 3040




255098501058 & & % &/Electric system
P 5INC] FISN Name L Bsc/QT &¥/Remarks

1 921800100027 [Sensor 1 43999666-94810AAA 1 Opiton

2 920200600010 Limit switch CZ-3108 A7 I %CZ-3108 1 Opiton

3 920200300004 | Micro Switch(RZ-15GQ22-B3) W IF%RZ-15GQ22-B3 5

4 921100100118 | Instrument 34017-7002 (4 34017-7002 1

5 256733012002 | Combination switch JK361CXNL/3-0000 |41 Jf %:JK361CXNL/3-0000 1

R 920200200033 |Key BIRLIF K (—RiaLEs) 1 AR
920200200031  |Key HELTF (R0 ) 1 S

7 920200100020 | Emergency StopSwitch(GSLAS-22PN-40| 2 (% Jf . GSLAB-22PN-40-GOLR | 1

s 251233020001 |Integrated electrical box SR 1 Curtisf i
921400100201 | Control box WSM-DCDQH-012 F¥i f1WSM-DCDQH-012 1 i bk i i)

9 920201000002 | Pedal Switch(JK231) [ 5IK231 1

10 920500100001  |Horn(125-DC24V) W\ 125-DC24V 1

11 920500100008  |Horn(HYDZ-24V) BEWUIENS 3R HYDZ-24V 1 Opiton

12 920500100008  |Horn(HYDZ-24V) YR B HYDZ-24V 1 Opiton

13 921900100001 |DC-DC48V/24V DC48V/24V 1

14 920200200075 | Fingerprint unlock FUC-B2 FUC-B2{E4UiE Bl &% 1 Opiton

15 920200200065 |Magnetic card i 1

16 921900100026  |USB-YC-A93 USB-YC-A93 1 Opiton

17 920200800020  |Warp Switch(YB-nuoli-003) JHRJF X YB-nuoli-003 1 Opiton

18 920500100002 _ |Buzzer(DJB-24B) WA 22 DIB-248 1

19 921700100005  |Accelerator(FZ3-132-133) hnik #}FZ3-132-133 1 Curtis FR 4l fi]
255033010015 | Electronic control module (Curtis-4P25N) | {74 {f(Curtis-4P25N) 1 e
255033010019  |Electronic control module (Curtis-F 5 51J-4| Hi {411 (Curtis-F £ 71-4P25N) 1 Curtis FIit &

20 255033010027 | Electronic control module (Curtis F-4P251| 4% 48 {f(Curtis F-4P25NLL {41 i) 1 Curtis FEE il i i
255033010012  |Electronic control module (Inmotion-4P25| 241 {:(Inmotion-4P25N) 1 AV 4 L8

255033212000-V000| Electronic control module (Inmotion-4P25( 1428 {:(Inmotion-4P25N) 1 AL A
255033010001  |Body wire harness (Curtis-4P25N) - 5223 (Curtis-4P25N) 1 i
255033010018 | Body wire hamess (Curtis-F-4P25N) £ 2 % (Curtis-F 51-4P25N) 1 Curtis FIi&

21 255033010020  [Body wire harness (Curtis-F-4P25N BLF | 4: 12k 5 (Curtis-F 7 51-4P25N L] [ 1 Curtis F L] IR0 E
255033010011  |Body wire harness (Inmotion-4P25N) 4 5 24 4 (Inmotion-4P25N) 1 Inmotionfit. 24V 4 Hi #%
255033010029  [Body wire harness (Inmotion-4P25N; SR -4P25N) 1 InmotionAc 4 i 2 £

22 253633010007 | Quadruple multiway valve harness VU B R 1

23 256933010066 | USB and rear headlamp extension cable |USB#I 5 hofT 4 4% 1

Hil

B



255098501058 & & % &/Electric system

5N FISN Name £% BeR/QT]  #¥/Remarks
24-29 255033014001 | Connecting cable assembly4P20-25N(Inn i 3£ 45 &1 i 4P20-25N(Inmotion) 1 i3
255033014002 5 55 i 4P25N (Curtis) 1 liEE
255033014003 Connecting cable assembly4P25N(Curtis 4 1% 4 K 4P25N(Curtis-{ll]) 1 i) iy
255033014004  |Connecting cable bl i A4 2 AP 25Nl ion-fill) 1 i
30 255033013001 | Power plug-in cable assembly4P25N(Cur| WL (28 45 4 RAP25N( /T -Curtis| 1 %
255033013002 _ | Power plug-in cable assembly4P25N(Inm| i i 4 1 i3
y 255033013003 | Power plug-in cable assemblyaP25N(Cur| i 1f:4: 45 & ik 4P25N(fil-Curtis| 1 it
255033013004 | Power plug-in cable assembly4P25N(Inm)| H #5414k 45 4 4P25N(fill-Inmotf 1 i
31 920200300009  |RV-166-1C25 RV-166-1C25 1 I
‘\‘ 32 272333511001 | Combination switch JK361CXNL/3-0000 | 4 i i . it 1 SERTFRZE R
—
B
'
i A
l § i
255098501058 . & % %/Electric system
FEING FISN Name &7 BOR/QT]  #¥/Remarks
1 255034510002 | Left front roof guard frame light harness | 7 i = i 424 o 1
2 255034510003 | Right front roof guard frame light harness | #; i 4 14 4247 5 1
3 255034510004 | Rear combination light harness SR 1
4 922000100001  |Lamp PDL-LXZM-1 ATPDL-LXZM-1 3
5 922000100014  |Lamp A-LID-AL JTA-LID-AL 2
6 922000100059  |Lamp FLDJ-JSD-002 4T FLDJ-JSD-002 2
B 922000100028 | Lamp RB-L590-1 JTRB-L590-1 2 RN
922000100027  |Lamp RB-L590 4IRB-L590 2 ELAR O AT
922000100014 Lamp A-LJD-A1 JIA-LID-AL 1 Bl
922000100028 |Lamp RB-L590-1 4T RB-L590-1 1 ELRZIE AT
3 922000100027  [Lamp RB-L590 YIRB-L590 1 FL NS
922000100032  |Lamp OW-6202 4T OW-6202 1 UL 5T
922000100041  [Lamp OW-6202 +TOW-6202 1 U]
3 922000100053 _|Lamp FLDJ-SSWD-003LED TFLDJ-SSWD-003LED 2 JGRALEN
0 922000100051  |Lamp FLDJ-JSD-002 4 FLDJ-JSD-002 1 N




255098501059 #4484 (CURTIS-F)/Electronic control element (CURTIS-F)
RN EuSN Name £# BR/QT]  #¥/Remarks
1 920100400008 | Fuse box BX2081X B £EBX2081X 1
2 | 255098519002-S00 | F4-A-48-375-4P25N-P F4-A-48-375-4P25N-P 1 RIS AL TS
2.1 921400100156 _ | Controller AC-F4-A-48-375-001 1 #AC-F4-A-48-375-001 1
3 | 255098519001-S00 [ F4-A-48-450-4P25N-T F4-A-48-450-4P25N-T 1
31 921400100157 _ [Controller AC-F4-A-48-450-001 Fuiil 4 AC-F4-A-48-450-001 1
4 920700100005 | Contactor DC48C-SW200-262 /i #3DCABC-SW200-262 1
5 920500100002 | Buzzer DJB-24B B 4 DIB-24B 1
6 922000100005 _ | Light SG252-24V. 11SG252-24V 1
7 920800100002 | Relay DC24V-HFV4 4k H 4 DC24V-HFV4 1
8 920100100014 _[Fuse 500A {54 42500A 1
il
255098501060 % #4844+ (CURTIS-F)/Electronic control element (CURTIS-F)
PPN RSN Name £ B /QT #¥/Remarks
1 281333020005 [COPPER BAR(WX17750301-0029) il (WX17750301-0029) 1
2 281333020004 | COPPER BAR(WX17750301-0030) il HE(WX17750301-0030) 1
3 281333020003 | COPPER BAR(WX17750301-0074) HiH(WX17750301-0074) 1
4 281333020002 | COPPER BAR(17750326-022) il E(17750326-022) 1
1 S 254198518000 | CONTACTOR(13220469) /1 3% (13220469) 1
2 6 257598537040 | Support(17750302) 3 4(17750302) 1
s 7 251233020002 | BASE PLATE(WX17750300-544) 4 (WX17750300-544) 1
8 257598537038 | FUSE HOLDER(WX10077FH02) 1K (W X10077FHO2) 1
S ! 9 257598537015 [FUSE(10077FZ4VE500.0) {R[:££(10077FZ4VE500.0) 1
s 10 A ASM LABEL 404 (18201014-404) MHbR% (18201014-404) 1
11 | 255098519004-511 |F4-A-48-375-4P25N-P F4-A-48-375-4P25N-P 1 [P AR
¢ 11 921400100156 | Controller AC-F4-A-48-375-001 F i $$AC-F4-A-48-375-001 1 T SABAE
11 | 255098519006-S00 | F4-A-48-375-4P25N-BLF-P FA4-A-48-375-4P25N-BLF-P [ e
i 111 | 921400100156 |Controller AC-F4-A-48-375-001 $21| $AC-F4-A-48-375-001 1 T B AR
2 ( A 11 | 255098519008-S10 | F4-A-48-375-4P25N-BLF-P F4-A-48-375-4P25N-BLF-P 1 [FEERETER KRR T
1 5 11 921400100156 | Controller AC-F4-A-48-375-001 F ] $$AC-F4-A-48-375-001 1 T SABAE
10 ] 12 | 255098519003-S11 |F4-A-48-450-4P25N-T FA4-A-48-450-4P25N-T I R
1 121 | 921400100157 |Controller AC-F4-A-48-450-001 $21| #AC-F4-A-48-450-001 1 T B AR
12 | 255098519005-S00 | F4-A-48-450-4P25N-BLF-T FA-A-48-450-4P25N-BLF-T [ e
$ 121 921400100157 _ [Controller AC-F4-A-48-450-001 Tl #$AC-F4-A-48-450-001 1 T A
12 | 255098519007-S10 | F4-A-48-450-4P25N-BLF-T F4-A-48-450-4P25N-BLF-T 1 [T KIRCIE T
121 921400100157 _ [Controller AC-F4-A-48-450-001 Tl #$AC-F4-A-48-450-001 1 TS A
13 254198518001 | BUZZER(WX10079ASW01) IS 35 (WX10079ASW01) 1




255098501060 %4484 (Inmotion)/Electronic control element (Inmotion)
P 5INC] FISN Name L Bsc/QT &¥/Remarks
1 920100400008 |Fuse box BX2081X it £1BX2081X 1
2 | 255098519010-S00 | ACS48S-350C-23P-4P25N-P ACS48S-350C-23P-4P25N-P 1 RIS AL TS
21 921400100070 | Controller ACS48S-350C-23P J251i 5 ACS48S-350C-23P. 1
3 [ 255098519009-500 | AcS485-450C-35P-4P25N-T ACS48S-450C-35P-4P25N-T 1
31 921400100071 _ | Controller ACS48S-450C-35P $251i 5 ACS48S-450C-35P. 1
4 920500100002 | Buzzer DJB-248 YN 33 DJIB-24B 1
5 922000100005 _|Light SG252-24V 11SG252-24V 1
6 920800100002 | Relay DC24V-HFV4 4k 1 3 DC24V-HFV4 1
7 920100100014 |Fuse 500A {R1££500A 1
8 920700100005 | Contactor DC48C-SW200-262 /i 23DC48C-SW200-262 1
255098501061 #4484 (Inmotion)/Electronic control element (Inmotion)
=0 SAL/SN Name S Bs/oT] &¥E/Remarks
1 255098518000 | BASE PLATE(7101124500-02) $17(7101124500-02) 1
2 255098518001 [Resistor(999666-765658, HiH 1
3 257598537037 | Support(999666-93036AAB) % 14(999666-93036AAB) 1
4 254598520000 | Copper Bar (999666-65092BAA) H1$1F(999666-65092BAA) 1
5 257598537033 _ | Terminal base(001027-93221AAA) 142 (001027-93221AAA) T i i
6 255098519012-V000 | ACS48S-350C-23P-4P25N-P ACS48S-350C-23P-4P25N-P 1 PPN N
6.1 921400100070 _ [Controller ACS48S-350C-23P 21l #ACS48S-350C-23P 1
7 251298520001 | COPPER BAR(999666-65649BAA H1$1F(999666-65649BAA) 1
8 | 255098519011-V000| ACS48S-450C-35P-4P25N-T ACS48S-450C-35P-4P25N-T |[FRRCSSAREIAEER
81 921400100071 _ | Controller ACS48S-450C-35P. 21l ##ACS48S-450C-35P 1 A AL
9 281298518003 | The reverse buzzer(999666-904302AAA) | {57 £f1 4 (999666-94302AAA) 1
Y 10 257598528001 | FUSE(999666-06316AAA) {K:#,(999666-96316AAA) 1
1 251298520001 [COPPER BAR(999666-65649BAA) 4i4(999666-65649BAA) 1
o 12 257598537045 | FUSE (999666-963224A4) {5 £2.(999666-96322AAA) 1
13 254598520003 _ | Copper Bar(999666-65099BAA) 4111F(999666-65099BAA) 1
14 281398537000 | Contactor(8013815C11009) /i #$(8013815C11009) 1

i



255098501066 42 % A& /Lithium Cell

BN /SN Name #HK BeR/QT]  #¥/Remarks

255037011003 [4P25N Li Battery (400) AP25NE i1 i11(400) 1 i ¥¢/optional

A 255037011001 [4P25N Li Battery (500) 4P25N# it (500) 1 i %:/optional
255037011004 [4P25N Li Battery -H(400) AP25NHE i jlh- 1 #41% (400) 1 i ¥¢/optional
255037011004 |4P25N Li Battery -H(554) AP25NHH H - 142 (554) 1 i ¥¢/optional
255137012120  |Li Battery 48V-400(GF1) # Lt 48V-400Ah 1 J42#/Optional

i 255137012121 |\i Battery 48V-554(GF1) i 48V-554Ah 1 if#/Optional
255137012114 | |i Battery 48V-400-H(GF1) 48 il 48V-400Ah-H#k 1 i %e/Optional
255137012115 |1 Battery 48V-554-H(GF1) L 48V-554Ah- T 1 #:4/Optional
255136512102 | Charger ADY48V200A(380V) 75 3 ADY48V200A(380V) 1 Bl

2 255136512103 | Charger ADY48V200A(380-418V) i 75 1 9% ADY48V200A(380-415 1 T/
255136512104 | Charger ADY48V200A(240V) #7534 ADY48V200A(240V) 1 %3t
255136512105 | Charger ADY48V200A(480V) i 5 7 15 4% ADY48V200A(480V) 1 B

3 910400200005 _|washer GB96.1-12-200HV K2/ GBY6.1-12-200HV 4

4 910400500008 | Washer GB93-12 L EIGBY3-12 4

5 910200200097 _ |Screw GB70.1-M12x25-8.8 4741 GB70.1-M12x25-8.8 4

6 255123012001 B L 1

Secondary weight




